S6161-YQ-FSE-010

0910-LP-102-6913 REVISION 01

TECHNICAL MANUAL
FOR

MEAT SLICER
HOBART MODELS 2612, 2712, 2812, AND 2912
DESCRIPTION, OPERATION, AND MAINTENANCE

DISTRIBUTION STATEMENT C: bISTRIBUTION AUTHORIZED TO U. S. GOVERNMENT AGENCIES AND
THEIR CONTRACTORS; ADMINISTRATIVE/OPERATIONAL USE; 30 JULY 2004. OTHER REQUESTS
FOR THIS DOCUMENT SHALL BE REFERRED TO COMNAVSEA (SEA 09T).

WARNING: THIS DOCUMENT CONTAINS TECHNICAL DATA WHOSE EXPORT IS RESTRICTED BY THE ARMS
EXPORT CONTROL ACT (TITLE 22, U.S.C. SEC 2751, ET SEQ) OR THE EXPORT ADMINISTRATION
ACT OF 1979, AS AMENDED, TITLE 50, U.S.C., APP 2401 ET SEQ. VIOLATIONS OF THESE EXPORT
LAWS ARE SUBJECT TO SEVERE CRIMINAL PENALTIES. DISSEMINATE IN ACCORDANCE WITH
PROVISIONS OF DOD DIRECTIVE 5230.25(D).

DESTRUCTION NOTICE: besTrROY BY ANY METHOD THAT WILL PREVENT DISCLOSURE OF CONTENTS OR
RECONSTRUCTION OF THE DOCUMENT.

SUPERSEDURE NOTICE: THIS PUBLICATION SUPERSEDES S6161-YQ-FSE-010, DATED 31 MAY 2002,
AND ALL CHANGES THERETO.

PUBLISHED BY DIRECTION OF COMMANDER, NAVAL SEA SYSTEMS COMMAND

0910LP1026913 30 JULY 2003

AR AT

§6161-YQ-FSE-010




S6161-YQ-FSE-010

LIST OF EFFECTIVE PAGES

Date of issue for original pages is:

Original co....cveveeerrrrene 0o 30 July 2004

Page Change

No. No.*

Title and A.......ccoovvvrvrieecrenrtere e 0

#Certification Sheet..........ccceevvevrerereereererareirnrenes 0

Change Record-1......c.cccoovevereerenennenenrenercncrennenes 0

Change Record-2 blank .........cccocenevervcinnccncnenncne. 0

Foreword-1 ........ccccevvineinicciicninicciincncce 0

Foreword-2 blank ........c.ccooveiniinvinicnnniccinnnecne, 0

FHhrough v .ot 0

VIDIANK...cocoieeieeeeeereree et 0
SECTION 1

1-1 through 1-8......ocooiiiiieiecccnere e 0
SECTION 2

2-1 through 2-16......ccccoovvnivciriiriiiircriccncne, 0
SECTION 3

3-1 through 3-20.....cooireniee e 0
SECTION 4

4-1 through 4-8.......ccoceiriicrriiriinicrc e 0
SECTION 5

5-1 through 5-16 .....coovvvviiviiiniiininiiiiciecicens 0
SECTION 6

6-1 through 6-20..........cecviveiriiiiicicrneeen, 0

TMDER Forms (3 pages) .......ccceeeerereererererrererernanes 0

*Zero in this column indicates an original page.
#Pages are printed single-sided.



$6161-YQ-FSE-010

NAVSEA TECHNICAL MANUAL CERTIFICATION SHEET

Certification Applies to: Revision 01

Applicable TMINs/Change No.: S6161-YQ-FSE-010

Publication Date: 30 JULY 2004

Title: TECHNICAL MANUAL FOR MEAT SLICER, HOBART MODELS 2612, 2712, 2812, AND 2912
DESCRIPTION, OPERATION, AND MAINTENANCE

TMCR: NDMS 980115-000

PURPOSE OF CHANGE:

Equipment Alteration Numbers Incorporated: N/A

TMDER/ACN Numbers Incorporated:

CERTIFICATION STATEMENT

This is to certify that responsible NAVSEA activities have reviewed the change
for acquisition compliance, technical coverage, and printing quality. This form
is for internal NAVSEA management use only, and does not imply contractual
approval or acceptance of the technical manual by the Government, nor
relieve the contractor of any responsibility for delivering the technical manual
in accordance with the contract requirements.

Authority Name Signature Organization Date
Acquisition T. Quackenbush NSWCCD-SSES 9442
TMMA Feedback <——‘ ;
Support Section W 5/3/04
Technical J. Burton, Head, Ship NSWCCD-SSES 978
Maneuvering, Hull Outfittin
& Habitability Branch
DSN 443-7344 or Comm. “w /304
(215) 897-7344
Printing J. Duggan
Release

Engineeéring Quality A NSWCCD-SSES 9443
Assurance OJ A M é 74(}4 2&)4







CHANGE RECORD

S$6161-YQ-FSE-010

Change No.

Date

Title and/or Brief Description

Signature of
Validating Officer

Change Record-1/(Change Record-2 blank)






S6161-YQ-FSE-010

FOREWORD
This manual contains information necessary to operate, maintain, troubleshoot, and repair the Meat
Slicer, Hobart Models 2612, 2712, 2812 and 2912.

The manual consists of one volume arranged in five sections as follows:

Section | - Instructions Model 2612 and 2712 Slicers.

Section Il - Catalog of Replacement Parts Slicers Model 2612 and 2612C.

Section lll - Catalog of Replacement Parts Slicers Model 2712 and 2712C.

Section IV - Instructions Model 2812 and 2912 Slicers.

Section V - Catalog of Replacement Parts Slicers Model 2812, 2812 W/O Auto
Shutoff and 2812 W/Auto Shutoff.

Section VI - Catalog of Replacement Parts Slicers Model 2912 and 2912 W/Auto
Shutoff.

Ships, training activities, supply points, depots, Naval Shipyards, and Supervisors of Shipbuilding are
requested to arrange for the maximum practical use and evaluation of NAVSEA technical manuals. All errors,
omissions, discrepancies, and suggestions for improvement to NAVSEA technical manuals shall be
forwarded via E-mail to TMDER@phdnswc.navy.mil or via surface mail to:

COMMANDER
NAVSURFWARCENDIV

BLDG 1388

CODE 310 TMDER

4363 MISSLE WAY

PORT HUENEME, CA 930434307

on NAVSEA Technical Manual Deficiency/Evaluation Report, form NAVSEA 4160/1 (TMDER). All feedback
comments shall be thoroughly investigated and originators will be advised of action resulting there from. One
copy of form NAVSEA 4160/1 is at the end of each separately bound technical manual, 8-1/2 x 11 inches or
larger. Copies of form NAVSEA 4160/1 may be requisitioned from the Naval Systems Data Support Activity,
Code 310, at the above address. Users are encouraged to transmit deficiency submittals via the Naval
Systems Data Support Activity Web Page located at:

hitp://nsdsa.phdnswc.navy.mil/

Individual electronic TMs do not contain NAVSEA 4160/1 but are linked to an electronic version on the
resident CD-ROM. Therefore, we encourage the user to transmit deficiency submittals via the Naval Systems
Data Support Activity Web Page located above.

Foreword-1/(Foreword-2 blank)






$6161-YQ-FSE-010

SAFETY SUMMARY

Before any attempt to operate, maintain, troubleshoot, or repair the Meat Slicer, all-applicable precautions
shall be thoroughly reviewed and understood.

GENERAL SAFETY NOTICES

The following general safety notices supplement the specific warnings and cautions appearing elsewhere
in this manual. They are recommended precautions that must be understood and applied during
operation and maintenance of the equipment. Should situations arise that are not covered in the general
or specific safety precautions, the Commanding Officer or other authority will issue orders as deemed
necessary to cover the situation.

DO NOT REPAIR OR ADJUST ALONE

Under no circumstances should repair or adjustment of energized equipment be attempted alone. The
immediate presence of someone capable of rendering aid is required. Before making adjustments, be
sure to protect against grounding. If possible, make adjustments with one hand, with the other hand free
and clear of the equipment. Even when power has been removed from equipment circuits, dangerous
potentials may still exist due to retention of charges by capacitors. Circuits must be grounded and all
capacitors discharged prior to attempting repairs.

TEST EQUIPMENT

Ensure test equipment is in good condition. if a test meter must be held, ground the case of the meter
before starting measurements. Do not touch live equipment or personnel working on live equipment while
holding a test meter. Some types of measuring devices should not be grounded; these devices should
not be held when taking measurements.

INTERLOCKS

Interlocks are provided for safety of personnel and equipment and should be used only for the purpose
intended. Interiocks should not be battle-shorted or otherwise modified except by authorized
maintenance personnel. Do not depend solely upon interlocks for protection. Whenever possible,
disconnect power at power distribution source.

MOVING EQUIPMENT

Personnel shall remain clear of moving equipment. Should equipment require adjustment while in
motion, a safety watch shall have full view of operations being performed and immediate access to
controls capable of stopping equipment in motion.

FIRST AID

An injury, no matter how slight, shall never go unattended. Always obtain first aid or medical attention
immediately.

RESUSCITATION
Personnel working with or near high voltage shall be familiar with approved methods of resuscitation.

Should someone be injured and stop breathing, initiate resuscitation immediately. A delay could cost the
victim's life. Resuscitation procedures should be posted in all electrically hazardous areas.



S6161-YQ-FSE-010

GENERAL PRECAUTIONS

Observe the following general precautions at all times.

1.

10.

1.

12.

13.

14.

Install and ground all electrical components associated with this system/equipment in
accordance with applicable Navy regulations and approved shipboard procedures.

Ensure maintenance operations comply with Navy Safety Precautions for Forces Afloat,
OPNAVINST 5100 Series.

Observe precautions set forth in Naval Ships' Technical Manual (NSTM) chapters 233,
300, 302, 310, and 320 with respect to diesel engines, electrical generating equipment,
and electrical circuits.

Observe proper installation and maintenance of protective guards and shutdown devices
around rotating parts of machinery and high-voltage sources.

Ensure special precautionary measures are used to prevent applying power to the
system/equipment at any time maintenance work is in progress. All ship's procedures
regarding tag-out procedures must be followed.

Do not make any unauthorized alterations to equipment or components.

Ensure the system is not energized before working on electrical system/equipment.
Make sure any circuit breaker switches are in the OFF position before servicing the Meat

Slicer.
Consider all circuits not known to be "dead” as "live" and dangerous at all times.
Do not wear loose clothing while working around rotating parts of machinery.

When working near electricity, do not use metal rules, flashlights, metallic pencils, or any
objects having exposed conducting material.

Deenergize all equipment before connecting or disconnecting meters or test leads.

When connecting a meter to terminals for measurement, use a range higher than
expected voltage.

Ensure frames of all motors and starter panels are securely grounded before operating
equipment or performing any tests or measurements.

Ensure area is well ventilated when using cleaning solvent and when applying silicone-
caulking materials. Avoid solvent contact with skin or eyes and prolonged breathing of
fumes. Avoid use near heat or open flame.



$6161-YQ-FSE-010

WARNINGS AND CAUTIONS. Specific warnings and cautions applying to the equipment covered by this
manual are summarized below. These warnings and cautions appear elsewhere in the manual following
paragraph headings, and immediately preceding the text to which they apply. They are repeated here for
emphasis.

WARNING

i

THIS MACHINE IS PROVIDED WITH A THREE-PRONG GROUNDING PLUG. THE
OUTLET TO WHICH THIS PLUG IS CONNECTED MUST BE PROPERLY GROUNDED.
IF THE RECEPTACLE IS NOT THE PROPER GROUNDING TYPE, CONTACT AN
ELECTRICIAN. (Pages 1-3 and 4-3)

WARNING

i

ROTATING KNIFE. USE FEED GRIP. UNPLUG MACHINE POWER CORD BEFORE
CLEANING, SERVICING, OR REMOVING PARTS. REPLACE PARTS BEFORE USE.
(Pages 14 and 4-4)

WARNING

i

THE SLICER KNIFE IS VERY SHARP. EXERCISE EXTREME CAUTION WHEN
WORKING NEAR THE KNIFE. (Pages 1-6 and 4-6)

WARNING

i

UNPLUG MACHINE POWER CORD AND TURN THE INDEX KNOB FULLY
CLOCKWISE BEFORE CLEANING THE SLICER. (Pages 1-6 and 4-6)

WARNING

i

UNPLUG THE MACHINE POWER CORD. (Pages 1-8 and 4-8)



S6161-YQ-FSE-010

TABLE OF CONTENTS
Section/Paragraph Page
I INSTRUCTIONS, MODEL 2612 AND 2712 SLICERS. ........cooiiiiecreirerevrecrsees e sesvseesaeneese s 1-1
INSTALLATION, OPERATION, AND CARE OF MODEL 2612 AND 2712 SLICERS................. 1-2
GENERAL.....cceeceeee ettt ettt e et r s ae ettt e e ara e s atasannseesasae s s st esnreassatearanbeeenan 1-2
INSTALLATION ...cceeeiie ettt ettt te et e rne et e e sesne e e s aataees s sassseereeasnannees s beneesesssnsnreaensnne 1-3
UNPACKING ...ttt ettt e e rate st e e s svaes s seaesrsseeeante e st s anasaessensaaarsnessen 1-3
CARRAIGE TRAY ..ottt ittt e e erarree e e e ass et e ee s s st aee e s sasnonaassssbessesansrareraessasnees 1-3
SHARPENER ...ttt ettt ettt e et e s e s s sttt essr e baeassas s snrasaesrssssaeeessssanessanssnnesannsen 1-3
TOP KNIFE COVER ..ottt ete ettt e s aae et sebn s e s s bre st resmaa e s meneceansresanes 1-3
DEFLECTOR ... .ttt ettt e st ssae s s e e eea b a e e e abneae st e aesset e s sne e ssseeeenrunesanen 1-3
FENGCE . ...ttt ettt ettt et e e s v s e e st e e ree s e mt e e esaea e s s basasaneeessasauteaearnsaaeanns 1-3
ELECTRICAL. ..t ettt e e e s s e aae s st e eenen s e e s an e e sase s enr e e ensannasaneess 1-3
CLEAN BEFORE USING ... oottt st s e ste st s setas et e s saes s e s saeesneennnnesnnnasnseenns 1-3
OPERATION. ...ttt e e et v e s sese e e s s s e aa s e e s nanaees s nnnessx seenruneraseesen 1-4
SAFETY .ttt ettt sttt st et rna bt e e et e rasnane s aabreee s Rt e e s ateeeeraseasteesaaaraaesanne 1-4
SLICING ..ottt e e e e rr s s et e e e e sttt e e ess s as meaeesse s sannnessensaraassareeenansasonsns 1-4
TO OPERATE THE SLICER IN AUTOMATIC MODE .......coooiiiiieriecceertescterecee e ser e esaaee e 1-5
CLEANING ...ttt ettt e st erre e et te e e st e e e e vas e antaaesssesansnesseeerarnneessssnnnnnensnn 1-6
MAINTENANCE ...ttt ettt st ee st e e s s e e st e s esssms et s easanas sesannnaaseesbaa s annnanansesesen 1-8
KNIFE SHARPING ...ttt et et e s en et e sesve s ae s na s e s eaees srsee e emsansanaseenns 1-8
LUBRICATION. ... ottt sttt st et e s sanea e semaee s e et nenense e seseaessantasesrnenesonne 1-8
OVERLOAD RESET BUTTON-MODEL 2712......cccti it cteecieeesete e sees e e sessers s ee s ssenesanas 1-8
SERVICE ..ottt ettt ettt e et ta e ssse e e b e e s e st e e ss st e e e aabreseneeearaeaesreaeeasesetens 1-8
il CATALOG OF REPLACEMENT PARTS SLICERS 2612 AND 2612C ......ccccecvvviivieeecrecceeees 2-1
ELECTRICAL UNIT L.ttt tr s e e e eres e s s st esennae e s b aae s e naeasave e e e suaeesennmeanaansneenan 2-2
DRIVE MOTOR UNIT ..coiiiiieetieeettertes e s ees e see s s e s s e s e s e s as e ssaesssaesssessnsasssasansanersns 2-4
KNIFE SHAFT UNIT ............ O OSSOSO 2-6
TOP COVER AND LOCK KNOB UNIT ...t trreeesieessesessites s e snan e seassees e e sesseesssneas 2-7
TRANSPORT CARRIAGE UNIT ...ttt cirrre sttt s eean e s vt rss e e sesne e e saresasss et e asassvnesan 2-8
BASE UNIT ..ttt et rse e s s san e st san e s s s e e s e e s s e s st e s nsevaessaanesenanensesnrns 2-10
CARRIAGE TRAY UNIT ...ttt et eresetes e raeee e te e se st s s sane e s ranasneneerssaneaeane 2-12
GAUGE PLATE UNIT ..ottt ettt et rts e ceesase s s e s e st s sa s esneesessaasseessenassensnesensnnnssseass 2-14
KNIFE SHARPENER UNIT ..ot ctererettreerte s stiearesssessesrese s seanees s s rasnsnnaesannnnnessnnn 2-16
Il CATALOG OF REPLACEMENT PARTS SLICERS 2712 AND 2712C ....coccvieeiiecieeeireeieeeeeen, 3-1
ELECTRICAL UNIT ...ttt te s sree s s etn e s st e e s e sasee et asna e s mea s e n e e e eronneeececns 3-2
DRIVE MOTOR UNIT Lottt ettt ecres e svteasneee s ense s sess s ae s sesns e s sanbasesensnassassenansausasnnes 3-4
KINIFE SHAFT UNIT ..ottt ittt sttt st este s st sesae s st e st e st e e sate s aessaaeassneevaneessneesa 3-6
TOP COVER AND LOCK KNOB UNIT ...ttt sve st sese s st e e sne e e ssenmeesanae e 3-7
TRANSPORT CARRIAGE UNIT ..ottt sttt rin et s vaeness e ens s sss e sesnn s essneeaas 3-8
BASE UNIT ..ttt e sttt aa s s e aaaasassnsamassam s asesss s ssbanaenssesnaansasananens 3-10
AUTOMATIC BASE UNIT ...ttt st ee st r e ss et ss s sre s e e s sneens s asse e sesassenesnsens 3-12
AUTOMATIC CARRIER UNIT ...ttt rinrees e e s e irieeseseseae s s estae s snesssnnasasesnessansnssans 3-14
CARRIAGE TRAY UNIT ..ttt etr e s a s e e es e e s s se e e s sases s srsnaaessaesssessnsnassrsses 3-16
GAUGE PLATE UNIT ..ottt rat s s ste st esese e st e st s e e st estassneeesannaesreenans 3-18
KNIFE SHARPENER UNIT ..ottt ee et s s s e s s e s svsn e e s sanee e r e s s et e e s sennaaen s 3-20
IV INSTRUCTIONS, MODEL 2812 AND 2912 SLICERS.......oioiieeereeitieecee et e saveea 4-1
INSTALLATION, OPERATION, AND CARE OF MODEL 2812 AND 2912 SLICERS................ 4-2
GENERAL ...ttt e s s e s e s st s e s aaas e se s aranaee s e aane s netaranbeeanenreesnnsete s 4-2



S6161-YQ-FSE-010
TABLE OF CONTENTS- Continued

Section/Paragraph Page
IV INSTALLATION ...ttt ettt ettt saee st st s e e sresstesaresats e st e s sbessaasesseesesaasnssesnsesasensas 4-3
UNPACKING ...ttt ettt et et e st e e st s st e s e e e e s aet e s s aasbe s s seneesasmmnnesnneesonanes 4-3
CARRAIGE TRAY ...ttt sttt s s e st s se s aas e st e e ss s e e se s s neesasaeasnseenssenasaens 4-3
SHARPENER ...ttt st eie e et st e e e ee s see e st e sent e srmtae st e sseesessanensassrnensenans 4-3
TOP KNIFE COVER ...ttt ettt s sttt st eet e ma s s s s st e s s eesasa s s s renbesonsersneensane 4-3
DEFLECTOR ...ttt st e et ie e see e sttt aae st e s st aeaessseesasee sareessasmses s araeesnse s e s eanaaasseneaeneearan 4-3
FEN CE .ttt ettt s e e et e et a e i bt e e bt e s et e e e ase e se et et e s e et e s eanee e e e r e e v e e s nereebaean 4-3
ELECTRICAL. ... oottt ettt et e s s tr e s aaaeaa s e neeeesessneeast e e e e sananeesaesmnbanen 4-3
CLEAN BEFORE USING ..ottt sttt te et sst s e s s st e e soaas s s naneeesanssemees 4-3
OPERATION. ...ttt ettt et rr e s seae s sbtte s et e rsae e s et e s bt e e me e ae s s reaaastsee s aetuannssteaseessran 4-4
Y o S I OO OO U U U ORUUSOSRUPRPRINY 4-4
SLICING-MODEL 2812 ...ttt ree e sseeesaessres seceeasssme s saessaeseaseessesesousesensesneesasans 4-4
SLICING-MODEL 2912 ..ottt eettre st aete e s st e ss s s s e san s st e s e nan s seesneeanaan 4-5
TO OPERATE THE SLICER IN AUTOMATIC MODE .........ccooiiiicen e cvnnes e e e 4-5
CLEANING ...ttt et n s s e sbe e s e s e e s e e s nmeaasae s neesentaesseesnesennrensan 4-6
MAINTENANCE ...ttt sre e se et e s ase s et s g s e s o ee e s e e rae s ateseemranassasseeenstanans 4-8
KNIFE SHARPING ...ttt et s ereset st re st st e s s e s smesesen e s besssee st e s saes e beeseesnees 4-8
LUBRICATION CARRIAGE SLIDE ROD .......coivtiioiereieieenreenrecveeeceesseses s erneseesenresensnssasessnressees 4-8
OVERLOAD RESET BUTTON-MODEL 2912........oeeeeccireeirireetinteereeetr e renvaescseeessesvnaeesemeesonann 4-8
SERVICE ...t ettt e et e et e st s et e e ae s sene e e s e et e e e st e eeseaeteaansteeenseeaaesatessaneeeonaaas 4-8

V CATALOG OF REPLACEMENT PARTS SLICERS 2812, 2812 W/O AUTO SHUTOFF, AND

2812 WIAUTO SHUTOFF ...ttt ettt st sase s e b b s e s e sheanen 5-1
ELECTRICAL UNIT (2812 ONLY ).ttt ettt st e 5-2
DRIVE MOTOR UNIT ettt st s ae s s s b 5-4
KNIFE SHAFT UNIT .ottt st st e 5-6
TOP COVER AND LOCK KNOB UNIT ..ottt sae s 5-7
TRANSPORT CARRIAGE UNIT ....oiiriiiiitiiinr sttt tssn s nessis s s ssassssss sossae s s 5-8
BASE UNIT .ttt st sttt s s saas s s s bbb s s 5-10
CARRIAGE TRAY UNIT ..ottt s 5-12
GAUGE PLATE UNIT ..ottt et te st ssn e sre s st st s s eni s 5-14
KNIFE SHARPENER UNIT ....cooiiicir ittt csat s e s s nnn s 5-16
VI CATALOG OF REPLACEMENT PARTS SLICERS 2912 AND 2912 W/AUTO SHUTOFF ....... 6-1
ELECTRICAL UNIT (2812 ONLY ) ....coiiiiiiiiiiiitiie sttt s sas s s 6-2
DRIVE MOTOR UNIT .ottt cree st eae s st sasenas 6-4
KINIFE SHAFT UNIT ..ottt ettt sat s bt s e s e ran e s b s bn s e 6-6
TOP COVER AND LOCK KNOB UNIT ....coooiiiiretiicnecnnieirene st 6-7
TRANSPORT CARRIAGE UNIT ..ottt sesssses s b sstsanns 6-8
BASE UNIT oot ettt e st s s b et 6-10
AUTOMATIC BASE UNIT ..ottt s s be s s 6-12
AUTOMATIC CARRIER UNIT ..ottt sabt st sa b nesas s 6-14
CARRIAGE TRAY UNIT ..ottt sree st st s b 6-16
GAUGE PLATE UNIT ..ottt et st b s eesae e s 6-18
KNIFE SHARPENER UNIT ..ottt st 6-20

v/(vi blank)






MODEL 2612 & 2712 SLICERS

MODELS
2612 ML-104952
2612PHS ML-104968
2712 ML-104955

2712PHS ML-104969

Previous models covered by this manual:

2612 ML-104613
ML-104829
2712 ML-104718
ML-104822

\HOBART]/

701 S. RIDGE AVENUE
TROY, OHIO 45374-0001

937 332-3000

www . hobartcorp.com

2612 SLICER

FORM 34453 Rev. A (Feb. 2001)

56161-YQ-FSE-010

11



$6161-YQ-FSE-010

Installation, Operation, and Care of
MODEL 2612 & 2712 SLICERS

SAVE THESE INSTRUCTIONS

GENERAL

The model 2612 and 2712 slicers are equipped with a 2 HP motor and are available for single-phase
electrical service. The slicer features the exclusive Hobart Stay-Sharp contoured cast solid stainless
steel knife. The slicer is furnished with a cord and plug as standard equipment.

The 2712 slicer features automatic slicing with two adjustable speeds.

The low carriage fence is an accessory on 2612; it is standard on 2712. A tubular food chute, 4" leg
set and slaw tray are other available accessories.

The standard meat grip is front-mounted. Heavy front-mounted meat grip is an available accessory.

MODEL 2612 SLICER MODEL 2712 SLICER

© HOBART CORPORATION, 1998
1-2



56161-YQ-FSE-010

INSTALLATION

UNPACKING

Immediately after unpacking the slicer, check for possible shipping damage. If the slicer is found to be
damaged, save the packaging material and contact the carrier within 15 days of delivery.

Prior to installing the slicer, test the electrical service to assure it agrees with the specifications on the
machine data plate. The data plate is located on the right side of the slicer base.

CARRIAGE TRAY

The Carriage Tray is secured to the slicer when the knob on the Carriage Tray / Support Arm is turned
clockwise until snug (Fig. 1). Refer to page 7 for assembly information.

SHARPENER

The Sharpener should already be mounted on top of the slicer and locked to its bracket (Fig. 1).
TOP KNIFE COVER

The Top Knife Cover should already be in place and secured with its Latch Knob (Fig. 1).
DEFLECTOR

The Deflector should already be mounted below the knife (Fig. 1).

FENCE (Low and High Fences are accessories used with front-mounted meat grip only.)

Either Fence (Fig. 1) can be clamped on the Carriage Tray to limit product movement during slicing.

Model 2612
CARRIAGE TRAY

FENCE
TOP KNIFE COVER \

!

SHARPENER

DEFLECTOR

CARRIAGE TRAY /
SUPPORT ARM

PL-41405-1

Fig. 1

ELECTRICAL

WARNING: THIS MACHINE IS PROVIDED WITH A THREE-PRONG GROUNDING PLUG. THE
OUTLET TO WHICH THIS PLUG IS CONNECTED MUST BE PROPERLY GROUNDED. IF THE
RECEPTACLE IS NOT THE PROPER GROUNDING TYPE, CONTACT AN ELECTRICIAN.

CLEAN BEFORE USING

The 2612 or 2712 slicer must be thoroughly cleaned and sanitized after installation and before being
used. Refer to Cleaning, page 6.




S6161-YQ-FSE-010

OPERATION

SAFETY

SAFETY DEVICES INCORPORATED IN THIS SLICER MUST BE IN THEIR CORRECT OPERATING
POSITIONS ANYTIME THE SLICER IS IN USE.

The Topr KniFe Cover must be in position and secured with the LatcH Knos (Fig. 2). The Ring GuaRrp is
not removable. The DerLecTor, mounted below the slicer knife, can be removed for cleaning.

The Meat Grip (Fig. 2) must be used when slicing short ends to keep your hand(s) away from the knife.

When the slicer is not running, the Inoex Knos (Fig. 2) must be turned back below zero (fully clockwise).
The Gauce PLaTe will then cover the knife edge.

Always UNPLUG the Power Corp before cleaning or moving the Slicer.

Model 2612 CARRIAGE TRAY
TOP KNIFE COVER

FENCE y RETAINING CLIP

LATCH KNOB

GAUGE PLATE
P MEAT GRIP

CARRIAGE TRAY HANDLE

SWITCH KNOB INDEX KNOB

Fig. 2

WARNING: ROTATING KNIFE. USE FEED GRIP. UNPLUG MACHINE POWER CORD BEFORE
CLEANING, SERVICING, OR REMOVING PARTS. REPLACE PARTS BEFORE USE.

SLICING — MODEL 2612

With the Gauge Plate fully closed, pull the Carriage ali the way toward you until it reaches its stop. With
the Meat Grip out of the way, place the product to be sliced on the Carriage Tray. Set the Meat Grip
against the product. Turn the slicer on by pulling the Switch Knob (Fig. 2) forward until it starts and
then releasing it.

Ifthe Meat Grip is not needed, it may be stored out of the way by rotating it behind the top of the Carriage
Tray where it can rest on the Retaining Clip (Fig. 2).

Adjust the gauge plate to obtain the desired slice thickness by turning the Index Knob (Fig. 2). The
numbers on the Index Knob do not indicate actual measurements but may be used for reference to
duplicate slice thickness.

Use the Carriage Tray Handle (Fig. 2) to push the Carriage back and forth to slice.

1-4



$6161-YQ-FSE-0
SLICING — MODEL 2712

With the Gauge Plate fully closed, pull the Carriage all the way toward you until it reaches its stop. With
the Meat Grip out of the way, place the product to be sliced on the Carriage Tray. Adjust the fence,
if equipped, by loosening the thumb screw and sliding the fence so that it is close to the product but
not pushing against it. Tightenthe thumb screw. Set the Meat Grip against the product. Always make
sure the Lever (Fig. 3) is in the Manual position (down) before starting the slicer. Turn the slicer on
by pulling the Switch Knob (Fig. 3) forward until it starts and then releasing it.

If the Meat Grip is not needed, it may be stored out of the way by sliding it to the top of its travel, rotating
it under the Carriage Tray, and allowing it to rest in the Retaining Clip (Fig. 3).

Adjust the gauge plate by turning the Index Knob (Fig. 3) to obtain the desired slice thickness. The
numbers on the Index Knob do not indicate actual measurements but may be used for reference to
duplicate slice thickness.

Use the Carriage Tray Handle (Fig. 3) to push the Carriage back and forth to slice manually.

To operate the slicer in Automatic mode . . . Rotate the Speed Selector Knob (Fig. 3) to the desired
speed; make sure the Carriage is in Home position (all the way forward); make sure the Lever (Fig. 3)
is on the Manual position (pointing down); turn the slicer on; start the carriage drive unit by rotating the
Lever to the Automatic position (up and to the right).

Either of the two speed selections can be used to begin Automatic mode. The speed can be adjusted
at any time by rotating the Speed Selector Knob.

To stop the drive unit, rotate the Lever down and to the left — to the Manual position.

To use the optional Food Chute, place the Meat Grip on the Retaining Clip, fit the hangers on the Food
Chute around the meat grip slide rod (at front), and lower the Food Chute onto the Carriage Tray.

Model 2712

LATCH KNOB CARRIAGE TRAY .

SHARPENER\

RETAINING CLIP

FENCE (MEAT GRIP)

TOP KNIFE
COVER

“~MEAT GRIP HANDLE

GAUGE PLATE & MEAT GRIP

CARRIAGE TRAY
LOCKING KNOB
CARRIAGE TRAY HANDLE
INDEX KNOB —

: SET BELOW ZERO
SWITCH KNOB : e ‘ WHEN NOT OPERATING

SPEED SELECTOR KNOB LEVER IN MANUAL (DOWN) POSITION

Fig. 3

10




S6161-YQ-FSE-010

CLEANING

This machine must be thoroughly cleaned and sanitized after each day’s operation or after being idle
for an extended period of time.

WARNING: THE SLICER KNIFE IS VERY SHARP.
EXERCISE EXTREME CAUTION WHEN WORKING
NEAR THE KNIFE.

WARNING: UNPLUG MACHINE POWER CORD
AND TURN THE INDEXKNOB FULLY CLOCKWISE
BEFORE CLEANING THE SLICER.

Use a clean cloth soaked in mild detergent and warm
water to wipe all surfaces of the machine. Rinse
using a fresh cloth and clean water. Use only
products formulated to be safe on stainless steel or Fig. 4
aluminum.

LATCH KNOB ~ TOPKNIFE COVER  cagriaGE TRAY

~——KNOB

CARRIAGE TRAY /
SUPPORT ARM

Tocleanthe Carriage Tray, close the gauge plate and pull the Carriage all the way to the front. Unscrew
the Knob on the Carriage Tray / Support Arm (Fig. 4). Tiltthe Carriage Tray / Support Arm to the right
until almost horizontal (Fig. 4). The Carriage Tray/ Support Arm can be cleaned while in this horizontal
position, or it can be removed by grasping with both hands and litting straight up. Once removed, the
Carriage Tray / Support Arm can be cleaned in a sink. NOTE: The last three digits of the slicer serial
number are etched on the Key (Fig. 8) so you can make sure the Carriage Tray stays with its own slicer.

Remove the Top Knife Cover by rotating the Latch Knob (Fig. 4) counterclockwise and lifting it free of
the guide pins. Remove the Deflector (Fig. 1) from its mount below the slicer knife by rotating
downward. Clean both Top Knife Cover and Deflector with warm soapy water in a sink. Rinse with
clean water.

SHARPENER

/RlNG GUARD

,,,,,,

LOCK LEVER

Fig. 5 Fig. 6

Remove the sharpener by pushing the Lock Lever to the left (Fig. 5). Tilt the right side up, clearing the
right guide pin, then lift the sharpener up, clearing the left guide pin. Wipe out any residue remaining
inside the sharpener housing and clean the sharpener in a sink. Rinse with fresh water.

Clean completely around the Ring Guard by working a moistened, folded paper towel between the Ring
Guard and Knife. Insert the towel at the base of the Ring Guard. Manually rotate the knife and the
towel will wipe the Ring Guard and the edge of the Gauge Plate as it follows the knife (Fig. 6).

Wash and rinse both sides of the knife by wiping outward from the center. Use a mild detergent or
sanitizer solution only. Never clean any part of the slicer with steel pads.

Do not exceed chemical manufacturer’'s recommended concentrations for detergent or sanitizer. Do




not exceed 200 parts per million concentration of
available chlorine. For example, mixing 1 tablespoon of
5.25% sodium hypochlorite bleach with 1 gallon of
water yields a solution containing 200 ppm of available
chlorine. Solution with concentrations greater than 200
ppm will accelerate corrosion of metals. Maximum
exposure to sanitizing solution varies with temperature
and concentration. Rinse with clean water.

Reassemble the sharpener to the mounting bracket by
sliding the left slot on the sharpener over the left guide
pin on the bracket while tilting slightly (Fig. 7). Then,
press down on the right side of the sharpener so the
locking hole fits over the right guide pin on the bracket.
Slide the Lock Lever to the right to lock the sharpenerin
position. Make sure the sharpener is securely engaged
to the pins on the bracket.

Carefully reassemble the Top Knife Cover by putting it
in position (three guide pins). Lock by turning the Latch
Knob to the left while lowering the Top Knife Cover;
then, release the Latch Knob and turn it to the right until
snug.

Replace the Deflector below the slicer knife: @:‘. Guide
bottom of socket onto mount and rotate upwards.

Make sure the digits etched on the Key (Fig. 8) match
the last three digits of the slicer serial number. To
reinstall the Carriage Tray / Support Arm: Hold it with
both hands and lower it so the Key at the bottom of the
Support Arm fits into the slot of the Carriage Pivot
(Fig. 8). The Carriage Tray should rest almost horizontal
(Fig. 4). Returnthe Carriage Tray to the Gauge Plate by
tilting to the left. Turn the Knob on the Carriage Tray /
Support Arm clockwise until snug.

The model 2612 slicer has a cleaning leg underneath
the machine. To engage the cleaning leg, raise the front
of the slicer by lifting the front of the slicer base. The
cleaning leg will swing straight down. Pull the cleaning
leg all the way to the front so the slicer is completely
supported before cleaning underneath (Fig. 9).

To clean under the model 2712 slicer, raise the Lift
Lever past center to its stop (Fig. 10). After cleaning,
return the slicer to its normal position by slowly retracting
the Lift Lever.

DO NOT wash any slicer components in a dishwasher.
DO NOT immerse slicer base or motor in water. DO NOT
hose down slicer or splash excessively with water.

$6161-YQ-FSE-010

LOCK LEVER

CARRIAGE TRAY /
UPPORT ARM

CARRIAGE PIVOT

CLEANING LEG

Fig. 9

LIFT LEVER - RAISED PAST CENTER

Fig. 10

If using a chlorinated sanitizing solution, dilute per manufacturer’s guidelines. Rinse with fresh water.

NOTE: Failure to follow use, care, and maintenance instructions may void your Hobart warranty.




S6161-YQ-FSE-010

MAINTENANCE

KNIFE SHARPENING

The Hobart cast stainless steel knife will provide long service in normal food retail or commercial
kitchen use. However, in high volume applications where it is a practice to sharpen the knife frequently
or even daily, the knife will be expended in a shorter time.

Sharpen only when necessary; prolonged or too frequent sharpening results in unnecessary
knife wear.

WARNING: UNPLUG MACHINE POWER CORD.

Turn the index knob fully clockwise to close the gauge plate. Remove the Top Knife Cover by rotating
the Latch Knob counterclockwise and lifting it off the slicer. Thoroughly wash the area around the knife,
the exposed knife surfaces, and the knife edge. Fat from meat or cheese should not be allowed to
transfer from the knife to the sharpener.

Plug in machine power cord. Start the slicer by . s areen:

pulling the start switch forward until it starts and then  PULL SHARPENER HANDLE
releasing it. If the sharpener handle is the type that  [ony totonne '
does not hang downwards, pull it fully forward for 5

seconds (Fig.11). If the sharpener handle does hang
downwards, lift it with your left hand until horizontal
and pull forward for 5 seconds (Fig. 11). Slowly
release the sharpener handle. If necessary, repeat
sharpening for another 5 seconds.

R . TOP KNIFE COVER =
Turn the slicer off. Unplug machine power cord. 1S REMOVED

Wipe the slicer with a clean damp cloth to remove o v
any grinding particles. Replace the Top Knife Cover.

Fig. 11
LUBRICATION — Carriage Slide Rod

Lubricate the Carriage Slide Rod with Lubriplate &
FMO-200-AW oil (supplied). Either squirt 8 — 102
drops every 2 — 3 months (depending on usage) in g
the Wick Hole on the Carriage Transport (Fig.12).
Or, once monthly, apply 4 — 5 drops directly on the }
Carriage Slide Rod on each side of the Carriage
Transport (Fig.12).

To apply oil, pull out the telescoping tube on the oil
bottle, aim the tube, and squeeze gently on the
sides of the bottle. After applying oil, move the
Carriage Tray back and forth a few times so the oil . ‘
spreads over the entire length of the slide rod. o ' ..

CARRIAGE SLIDE ROD

CARRIAGE TRANSPORT

OVERLOAD RESET BUTTON — MODEL 2712 Fig. 12
Push the reset button underneath the slicer near the right-front foot if the carriage motor overloads.
SERVICE

Contact your local Hobart-authorized service office for any repairs or adjustments needed on this
equipment.

FORM 34453 Rev. A (Feb. 2001) PRINTED IN U.S.A.



$6161-YQ-FSE-010

\ HOBA RT] CATALOG OF

REPLACEMENT PARTS

SLICERS

(INCLUDES MOTOR PARTS)

2612 ML-104952
2612C ML-104954

A product of HOBART CORPORATION 701 S. RIDGE AVENUE TROY, OHIO 45374-0001
FORM 34648 (Apr. 2001)

2-1



F-34648 (Apr. 2001)

S$6161-YQ-FSE-010

2612 SLICERS REPLACEMENT PARTS

7 THRU 10

1-2-3-4
N
: 19-20
é?a =2
> 5
<<
21-22

%

24
ELECTRICAL UNIT
© HOBART CORPORATION



S$6161-YQ-FSE-010

2612 SLICERS REPLACEMENT PARTS

ILLUS.
PL-55306

©CONOUAWN -

PART NO.

00-117542-00084
00-117542-00085
00-117542-00039
SD-015-41
FE-021-21
WL-010-01
00-070486-00001
00-070487-00021
00-066621-00003
SD-024-16
SD-015-41
00-438132-00001
SD-038-16
00-078752-00012
00-438929
SD-015-38
00-271612-00002
00-439043
00-439041
SD-038-16
00-439040
SD-038-16
00-087711-148-1
00-873803
00-477325-00001
00-477614
00-065890-00085
00-065890-00029

ELECTRICAL UNIT

NAME OF PART AMT.
Cord & Plug AssY. (1007120 V.) ceeiueeeeieiiiniccmsimineecressmnnccsisssssssassssssnssesusssenes 1
Cord & Plug AssY. (240 V) ..cociiiiiiicniiceeniereeeeeccene st 1
Cord ASSY (LE.C.) .ot ceeecae e .. 1
Self-Tapping Screw 8-32 x Yz Phil. Pan Hd., Type TT ... |
Connector — Strain Relief ... 1
Lockwasher #8 External Shakeproof ..........cccccreveniniiiicincnisniesncsnicesienee 1
End Cap ~ Capacitor .......c.ccormeerverivnnns 1
Capacitor (50/60 Hz.). |
Bracket — Capacitor ........ccccevnecreiranrecerccisiencnncnsiniracnnes |
Self-Tapping Screw 10-24 x /2 Phil. Flat Hd., Type TT. |
Self-Tapping Screw 8-32 x /= Phil. Pan Hd., Type TT ... 2
ClAMIP = 5716 P e eeeecrrecece et s st et et ee e e sre s st s e e n st b e ene e bt e ser s et 1
Self-Tapping Screw 6-32 x %s Hex Washer Hd., Type RL ..o 1
Clamp — €able ......coccciinriiicnice e |
Bracket — Motor Start Switch (Incls. ltems 17 & 18) ... o1
Self-Tapping Screw 6-32 x %s Phil. Pan Hd., Type TT .c.ccccvveveninvineceninninineeee 2
Switch — Electronic Start (50/60 HZ.) ....c.c.ccooiririiniimcniiniiesssiserescnine 1
Knob — ON/OFF .......cccovmrvriincrieninne 1
Bracket — Switch Rod .....vcvvceeieviienniiniencecinsineeninnee I |
Self-Tapping Screw 6-32 x % Hex Washer Hd., Type RL . 2
Bracket — ON/OFF SWtCh .....ccccorvuvrvornrrienrcnecnincenscnien |
Self-Tapping Screw 6-32 x %s Hex Washer Hd., Type RL . a2
Switch (With NUES) ......ccorrerrirriiniecrteecesresenrenssecenaes |
SWItCh — MYIAF ..ottt |
Harness ~ Wiring . |
Wire - Bundle..... 1
LINE — SPHCE c.cceeriireirereieeernrerireseccnreeaateneeeeseesacs srannensrsessessreeasmsessssennnesssbensaenessnanas 2
Connector — INSUIAED ....ccovreieieirriereiii et s ssessnanssansene AR

{100z 1dv) 8r9te-A



S6161-YQ-FSE-010

2612 SLICERS REPLACEMENT PARTS

DRIVE MOTOR UNIT

(L00zZ 1dy) 8yove-4

2-4



56161-YQ-FSE-010

2612 SLICERS REPLACEMENT PARTS

ILLUS.
PL-55307

OO A WN =

PART NO.

SC-123-65
00-438844-00002
SC-037-73
WL-007-25
WS-018-22
SC-118-98
00-477532
00-477760
00-439032
00-438846-00001
00-438846-00002
00-438984
SC-041-01
NS-044-14
SD-038-18
SC-037-73
WL-007-25
WS-018-22

DRIVE MOTOR UNIT

NAME OF PART AMT.

Set Screw Special /a-28 X s Hdls., Flat Pl ......ocieiviie s snee e
Sheave — POly “V" ....ccocceeiceirrenicnereenns
Cap Screw %-16 x 1 Hex Hd.
Lockwasher %s External .
Washer ......cccvveeivvvireecennnn

Cap Screw '/+-20 x 2 Hex Hd...
Bracket — Tensioner AdJUSIMENE .........eocceriininr et na s
Plate — MOOT «..eeieerceeecrer et a e et e s e vesba e se e e e ae s s beana s s esaseasassceasnnansnns
Gasket - Motor
Motor (60 Hz.) ... .
MOLOT (50 HZ.) oottt st
SEANAOI ...ttt ettt e et et ees
Cap Screw '/+-20 x 3/4 Hex Hd. (SST) ..
Nut — /6-20 HeX “KEPS” ..veoviiceeeriertierieeeeie e seereesveneseeseenes
Self-Tapping Screw 5/.e-18 x %s Hex Washer Hd., Type RL ....
Cap Screw =16 X 1 HeX Hd. oot
Lockwasher 3 Extemnal ........ .
WASRET ..o rrras st reerve e s e esve e s s e e ta e e see s e saasemaenacanbassesassenbonnnesasinss

NN C R S

—- et b DN =

{100z 49v) 8y9ve-4



F-34648 (Apr. 2001)

S$6161-YQ-FSE-010

26

2612 SLICERS REPLACEMENT PARTS

ILLUS.
PL-55308

QN WN =

PART NO.

NS-017-41
WL-004-17
00-438845
00-439049
SC-037-73
WL-007-25
00-875180-00002
BB-015-08
00-438915-00002
RR-009-07
00-439870-00004
00-073356-00002
SC-064-04
00-073265

KNIFE SHAFT UNIT

NAME OF PART AMT.
NUE = JAM /818 HEX ceeiiiieeieetevert st srseevee s e ev e va e sne s s saesas s s g snenen 1
Lockwasher %/ Light ... .1
Belt — Poly “V" ..o A
Sheave — Poly “V” Large 6 Groove 1
Cap Screw ¥e-16 X 1 HEX H. ... rre s e reessne s esese e ve s e sanesetann 2
LoCKWASher 3/s EXIEINAl ....c.ccceeciriiiirrereeeeecrr e cesreseeer st et senaeasan e nesanesenesasenessesens 2
Retainer — Lower Hub & Bearing (incls. ltem 8) 1
Ball Bearnng .....c.coeereeiiiicncecse e .1

Shaft — KN ... veeiee e crrre e rctrree e e ereesre s e ersecasae s sasosessnesseasrasssesssesosesonnan 1
Retaining Ring......... SR, 1
Knife (PACKAGEA) ..oivvirrieiiraeecrenntisaenet e ericrcse st s saesanssessansssr s e sanssvsssassnsssnes 1

Screw — Knife (INCls. HeMS 13 & 14) ....iviccicieirectrecnectiecessinnsssesnenineassnsssssesseons 1
Set Screw /4-28 x /s Hdls., Flat Pt “NYIOK" ....cocoomiiemecninirrccecsinirie e i 1
Plug — Plate Thrust ..ottt et 1




S$6161-YQ-FSE-010

2612 SLICERS REPLACEMENT PARTS

ILLUS.
PL-55309

WOONOOOH WN -

PART NO.

SC-122-53
WL-013-02
00-875266
00-437994
00-875265
00-438920-00002
SD-038-14
00-438975
00-438974
SD-038-19
00-439015
00-478289
00-479740
00-873830-00002

7
8
TOP COVER & LOCK KNOB UNIT
NAME OF PART AMT.

Mach. Screw 4-40 x %z Phil. Pan Hd. .....couiimi ittt 1
Lockwasher #4 Internal Shakeproof .. 1
Knob ~ Locking, Top Cover ... 1
Spring — Top Cover ............... 1
Stud - Locking, Top Cover 1
Guard — Knife Ring .......ccoviiiineeeecreecerecieesenenne et
Seli-Tapping Screw /:-20 x 7/s Hex Washer Hd., Type RL .....cc.occiiicriiciicininne. 2
Ferrule — Ring Guard .......c.ccoivvvvcicininncccceccineeneeen er @
1
3
1
1
1
1

Mount — Deflector .......ccooeiniiiniiiiiniiiieee
Self-Tapping Screw 8-18 x % Hex Washer Hd
Knife Shaft RiNg ......c.cccoveie e
Product DeflECTOr ..........oceiiieiiicteiet ettt sr et rns e s et st s sesesanenee
Cover — TOp & LOCK KNOD ASSY. ...ccuiiiriiiieiiicriciesieieeaae e rase e rasamaese s st tnee s
Cover — Top & Lock Knob Assy. (2612C ONIY) .....cueeeciererieieceerncenrresssieserseeeseenae

(1002 1dy) 8v9ve-4



F-34648 (Apr. 2001)

$6161-YQ-FSE-010
612 SLICERS REPLACEMENT PARTS

TRANSPORT CARRIAGE UNIT




56161-YQ-FSE-010

2612 SLICERS REPLACEMENT PARTS

ILLUS.
PL-55310

WEoNOOODdDWN -

PART NO.

00-477555
00-438907
00-438007
00-479690
00-439064
00-439017
SD-038-16
00-478424
00-479676-00002
00-8750392
00-477534
00-478021
00-435708
00-477555
8C-123-79
NS-018-06
00-535871
RR-006-21
00-439006
00-478298
SC-123-08
00-438902
00-873535-00002
00-873534-00002
00-438900
SD-038-16
SD-038-22
00-438908
00-477747
NS-017-20
RR-006-23
00-478420
00-438911
WS-003-49
SC-123-56
SD-033-08
00-435708
00-873608-00002

TRANSPORT CARRIAGE UNIT

NAME Of PART AMT.
Bumper = SHAE RO ....cccoverriiiiirirctetericriee et 1
Slide — Rod e
Bearing — TIANSPOM .....cccccvirrrrriiereriniecenta et e es st e s sbe s svesbe st e b e 2
Transport Carriage Assy. (Incls. Items 15, 16, & 17) c.cooovrverirninirciecencen e 1
Magnet — TranSport .......ccccvcermrieeerrnreencesrnnieecssesonas o
Wick — Slide Rod Lubrication ...........cocccceenriicnnenianneneeee. |
Self-Tapping Screw 6-32 x ¥s Hex Washer Hd., Type RL . |
COVEr — INEMOCK ...ccvererrirerrereeneenneecvereeseeseseesesesrnresesessaneens 1
Arm — Meat Tray Support .. .1
NUt — Carmiage TrAY ..o ssess st aes s ss s ssae s s 4
KROD ASSY. c.coiiiiiiiieeeie ettt cireneereenn .1
Washer — Belleville ........ .4
Washer —~ Backup (SST) 2
BUMPET — SHAE ROG .......vereiieeiiriicisresiieesenssiaessessanensisseessrssesesessassaessssnsessassasnnessssssas 1
SEt SCIEW 5/16-18 X T ....iviviiiiicteieir e s stese st eae et st shen e e abas et bn s et aaen e beseane 2
Jam Nut %/+-18 Hex ... .2
Insert — Screw ............ 2
Retaining Ring.. vl
Bearing — Pivot............ .2
Shaft ~ Pivot Return ................ |
Cap Screw '/:-20 x *6 Soc. Hd. ......... rertere e raannas .2
Spring — INterfock Bar ...t 1
Plate ~ Key .....cccccvviinen e
Pivot — Tiltable Carrier 1
COVET — TIANSPONM ..veveuieveterrrereeeseeeseiasessrsaesenssaseassrssaeesessssassesassesssssassssssnassssseosanses 1
Self-Tapping Screw 6-32 x %s Hex Washer Hd., Type RL .....cccovvvrvereeniceeriinae 2
Self-Tapping Screw 10-24 x /= Hex Washer Hd., Type RL ..
Bar — Transport ROler .........ccoovuveeeeeiincreieeccieeer e
Set Screw - Special ......
Jam Nut %s-24 Hex.....
Ring - Retaining .....

Rolier — Transport ...
Screw — Adjusting
WaSher ..o

Mach. Screw — Special /4-28 x /2 Button Hd. .......cccc.cene. .

Self-Tapping Screw %-18 x 1 Hex Washer Hd., Type TT ..c.coireinrncevnneinecnnne 2
Washer — Backup (SST) covivreiirreeireeenitnre ittt e ssesse st st rse st s nssnesnes 1
SUPPOTE — TrAY ASSY. .iceerrearrereeriectiiissesieereeesiess st saes s snasesssseeussaesrensasesssasessssasssanses 1

(1002 dy) 8yove-d



$6161-YQ-FSE-010

2612 SLICERS REPLACEMENT PARTS

PL-55311

BASE UNIT

(1002 dy) svore-d4

2-10



S6161-YQ-FSE-010

2612 SLICERS REPLACEMENT PARTS

ILLUS.
PL-55311

CONOO B WN =

PART NO.

00-438982
00-439085
SC-023-10
SC-121-95
00-477721
00-439091
00-479745
SD-038-21
SD-038-20
00-479655
00-4398042-00001
00-438042-00002
SC-041-02
WL-014-10
NS-015-01
00-437865
00-478023
SD-038-16
00-873738
00-479636-00004
SD-038-13

BASE UNIT

NAME OF PART ANMT.

DAL ASSY. ...oviiieiiiiiceeee sttt ettt eae e et e et nas 1
Knob — Indexing ......ccccoccecevccnccnnnne.
Mach. Screw 10-24 x %« Oval Hd. ..............
Mach. Screw, SF, 10-24 x %5 (2612C Only)
Foot (Tall) ..o, .
BEZEl — INUEX ..ottt ettt casvsccosresssts s s st ettt e e raton
Bezel — Index (2612C ONIY) ..ot
Self-Tapping Screw 8-32 x 1'/s Phil. Pan Hd., Type TT .
Self-Tapping Screw 8-32 x 1 Phil. Pan Hd., Type TT ..... .
Lock Bracket (2612C ONIY) coveeerruiiiiencerericeseserrsreenrseeresseesenseneessseersmsesensssnonssasses
LAMP (125 V.) o crieierreeseeei it ren s sar s s rees b e saasar s s s s aes st s vae s e sansesnasssensensassnonans 1
Lamp (250 V.) ..oooevvevveeicrrcraens 1
Cap Screw '/4+-20 x 1 Hex Hd. .......... 1
Lockwasher /s External Shakeproof .. .1
Nut '/:-20 Hex (SST) ...ccoeeiirrereenene 1
1
1

Leg — Cleaning ..........
Cap ~ Lift LeG coceicrceiniree ettt eena e .
Self-Tapping Screw 6-32 x %/s Hex Washer Hd., Type RL ...c.c.cccvvininninvnnicccrnenne 11
Cover — BOMOM ...cocccriiiienriiecnseise st neassen s sreneen . 1
Mount — Sharpener HOUSING .........cveemiecnantreenscracresienmescsrescssasmsssesessrarenesssscsss 1
Self-Tapping Screw %16-18 x /s Hex Washer Hd., Type RL ......ccccocvviniinnccininncenn, 2

(100z 1dv) 8¥9¥e-d

2-11



F-34648 (Apr. 2001)

$6161-YQ-FSE-010
2612 SLICERS REPLACEMENT PARTS

PL-55312 9

CARRIAGE TRAY UNIT

2-12



$6161-YQ-FSE-010

2612 SLICERS REPLACEMENT PARTS

ILLUS.
PL-55312

PART NO.

00-290984
00-295118
00-295117

00-873867-00001
SC-123-09
S§C-124-77
00-873710
SC-123-10
SC-124-78
00-439060
WS-022-02
SC-041-02
SC-123-09
SC-124-77
00-477533
WS-022-02
SC-041-02
00-478431
00-478015
00-478264
S8C-113-52
SC-121-34
00-070345
00-070344
00-439078
00-437006
00-438280
00-439009
00-477537

CARRIAGE TRAY UNIT

NAME OF PART AMT.
ThUMD SCIEW — FENCE ..ottt sttt se sttt nas s 1
Fence — Thumb Screw Assy. (Packaged) (Incls. item 5) (SST) ...cceovveiinvirncvnnnine 1
High Fence & Thumb Screw Assy. (Horizontal Carriage Tray)

(Incls. 1M 1) {SST) eivireriiiiccsiir e ne s 1
Support Handle & Slide RO ........cocvviiiiiiicniiiene et w1
Mach. Screw Special 8-32 x %, Phil. Oval Hd. (2612 Only) 3
Mach. Screw, SF, 8-32 x 35 (2612C Only) .....cccvereerriieruenn .3
Carriage Tray (SST) ccovceeveccervrirrrierreeneiniesseosvenesnssassnsensrsnensons .
Mach. Screw Special 8-32 x 1'/2 Phil. Oval Hd. (2612 Only) .. 2
Mach. Screw, SF 8-32 x 12 (2612C Only) ....cecevveveevecaenn 2
Handle — Carfiage ...t st sae s 1
WASHEF ittt et st et e s a s b sa e s e an e e 1
Cap Screw /620 x 1 Hex Hd. ..ot e 1
Mach. Screw Special 8-32 x ¥ Phil. Oval Hd. (2612 Onty) .3
Mach. Screw, SF, 8-32 X ¥a (2612C ONlY) ..cc.vvvivvrmreverccrvrnierceeeecectnsesseinssessnannes 3
Cap — Mat HANGEL ...eiirit ettt sraeeresetene et s erne e s raaesae s s s s b r e s nee e 1
WaASNET <ot cec et aea e e |
Cap Screw /.-20 x 1 Hex Hd.. 1
Hanger — Meat Grip............... |
Knob & Slide Rod Assy. . el
Kit — Meat Grp A cc.coociiimiecnemei it R |
Mach. Screw Special 10-24 x 'z Phil. Truss Hd. (2612 Only) el
Mach. Screw, SF 10-24 x /2 (2612C Only) |
Washer ~ Handle Retaining |
Washer — Handle Tension el
Handle — Meat Grip (Non-Metallic) o |
Washer — Handle |
Bushing ......cc........ e 1
Meat GHIP ..occvveeecerrireereesetre e sere e |
Meat Grip Assy. (Lightweight) (Packaged)..... |

(1002 dv) 8¥9ve-4

213



F-34648 (Apr. 2001)

$6161-YQ-FSE-010
2612 SLICERS REPLACEMENT PARTS

GAUGE PLATE UNIT

2-14



56161-YQ-FSE-010

2612 SLICERS REPLACEMENT PARTS

ILLUS.
PL-55313

OCONOAUHEWND -

PART NO.

SC-041-16
WS-005-32
SC-123-52
00-438980
00-439021-00002
SC-124-11
00-477744
00-477745
00-439079
SD-038-13
00-439072-00002
00-478432
00-478425
SC-124-46
WL-008-13
00-478415
SD-038-14
00-438886
00-478426
00-478416-00002
00-076948
00-010928-00002
RP-002-40
00-438890
00-088298
00-479625
WS-030-58
RP-003-12
SC-088-71
00-477753
00-477754

GAUGE PLATE UNIT

NAME OF PART AMT.
Cap Screw 15-18 X 136 HeX Hd. (SST) wivvviriricreecireiicmssnnenionaesnennesesessrsseesesseessans 2
WASHEE ettt e st e e s ssee s sareses oot e e s bresasbr st esaasraesnssresnnsrsanssennnns 2
Set Screw %16-24 x % Hdls., Flat Pt. ..4
Gauge Plate AsSY. ......cccecverervicnnnne, |
Mount — Special .... . .1
Set Screw %/16-24 x /s Hdls., Cone Pt. ..3
Cover - Gauge Plate (Bottom) .......... .1
RELAINET — COVEN ...ttt sttt ettt et s et 1
DISC — COVEN ...ucevereririreereieeiesiriensnnseestsssaesessensonesessessessersansesessesassessosssentansacssosenssanses 1
Self-Tapping Screw ®e-18 x 7/s Hex Washer Hd., Type RL .3
Support — Slide Index (Incls. Item 28) .........ccoceevrrccccrncrnvanne 1
Spring — INdex BaCKIASh .......ccoiuimiiiieeeeiieeie ettt nn 1
Bushing — Anti-Rotation Rod ............coeeoeeiieiiieiiiiiccee et 1
Cap Screw 10-24 x % Soc. Hd. ......... .3
Lockwasher #10 Internal Shakeproof ...3
Rod — Index Anti-Rotation ..............c..... R |
Self-Tapping Screw 's-20 x 7/s Hex Washer Hd., Type RL . .2
Rod — Index SHAE ......c.oceeicrrirnreiervecaescee e e reecsssennns .1
Bushing — Index Slide ..... .2
Slide ~ Index Mechanism .. .1
Disc — Indexing Drive ..... w1
Nut — Special .......c.cceuee... .2
RO Pin %52 Dia. X YaLg. cccrtricreiieiriecrnrircireeisisstsissiissiessnesisscorscstasssresssssisssssnenees 1
CAMSNAM ..ottt et ss e sre st e e b e e ba b e avesbesasat e basasaensesnentansans 1
Washer — Belleville 2
Cam - Indexing .... -1
Washer ............. .2
Roll Pin /s Dia. x 14 Lg. ............... .1
Set Screw 8-32 x %, Hdls., Flat Pt. . .2
Plug ~ Hole (Large) ......ccvevvceeemennene .2
PIUg = HOIE (SMA ... eereecee s s sse sttt sassane s e ranesmessasnnsmesenessesaneons 4

(+tooz udv) 8r9ve-4

2-15



S$6161-YQ-FSE-010
2612 SLICERS REPLACEMENT PARTS

2-16

Yo 15
KNIFE SHARPENER UNIT
ILLUS. PART NO. NAME OF PART AMT.
PL-55314

1 SC-113-52 Mach. Screw Special 10-24 x '/s Phil. Truss Hd. (2612 Only) ....cccceveviveneieereeneens 2
2 SC-121-34 Mach. Screw, SF 10-24 x /4 (2612C Only) ....cocevevrviveninvinennns .2
3 00-438459-00001 Plate & COVEr ASSY. evrcririirieemiiriciiissiesssisessssaniesissssnesienessnsssssanes ... 1
4 SC-122-87 Mach. Screw Special 8-32 x /s Pan Hd. 1
5 00-437260 ACHUALOT ..o 1
6 00-438430 Spring — Main .. 1
7 00-438464 Plunger & Ball Bearing Assy. (INClS. HEM B) ....cccccooiiiiiiniiiiiiiiiene e 1
8 BB-021-36 Ball Bearing NSK R4BDD .......ccccovviviniminnnnns 2
9 00-438437 Spring — Return .........c.uee. L
10 00-479762 Handle — Sharpener, Cam .. 1
11 00-873852 Housing & Stud Assy....... .1
12 00-438417 Shaft — Grinding Wheel |
13 00-439691 Stone Service Kit ..o .1
14 00-435814 Retaining Screw (RH) ......ocooiniiiiii 1
15 00-438442 Screw — Shoulder Special ...........c...... .
16 SC-122-87 Mach. Screw Special 8-32 x '/s Pan Hd. . |
17 00-439698 LeVer — LOCKING «..cocveriiinmiriiniiistiirosneisic i insissssiesies resransbessasessnestisssasssassnnesenassns 1
18 00-438435 “U” Spring (Long End Inserted Into HOUSING) .....ccovivmiiniiimniiniciecciiieresenieniesinens 1
19 SC-122-84 Mach. Screw Special 2-56 x % Pan Hd. ......... w1
20 00-478747 StONE — TIUING vevrvrereecrrerereeerem e scrssess st esseesaes |
21 00-435324 Spring — Truing SONE ..cccceiireniiniciiier s .2
22 RR-006-22 Retaining Ring............ . |
23 00-873835 Arm = Truing........... eee 1
24 00-873836 PUSh ROG = TFUING «..ooiiiiiiiieeiniie ittt et ase s crnssessrssrs s sraenassesannnennees 1
25 SC-122-85 Mach. Screw Special 4-40 x Vs Flat Hd. ....ccoooiiiiiiieccceeene 2
26 00-439700 Plate — Rear Locking ........c.ccveceeecnvninen o
27 RR-006-22 Retaining RiNg......ccc..cocviennns .1
28 00-438426 Spring — TrUING AIM ...t |
00-873847-00001 Sharpener Assy. {Incls. ltems 1 and 3 thru 28) (2612 Only) . R |
00-873847-00004 Sharpener Assy. (Incls. Items 2 thru 28) (2612C Only) ........ el
00-875046 Sharpener Assy., Correctional {2612C Only) .....oocvveeiiriicnicninieieenas 1

FORM 34648 APRIL 2001 PRINTED IN U.S.A.



$6161-YQ-FSE-010

\ HOBA RT’ CATALOG OF

REPLACEMENT PARTS

SLICERS

(INCLUDES MOTOR PARTS)

2712 ML-104955
2712C ML-104957

A product of HOBART CORPORATION 701 S. RIDGE AVENUE TROY, OHIO 45374-0001
FORM 34649 (Apr. 2001)

31



F-34649 (Apr. 2001)

S$6161-YQ-FSE-010
2712 SLICERS REPLACEMENT PARTS

7-8-9-10

1-2-3-4
i 20-21
&
=
<
26-27 2223
34
%2‘3
\\25
ELECTRICAL UNIT
© HOBART CORPORATION




$6161-YQ-FSE-010

2712 SLICERS REPLACEMENT PARTS

ILLUS.
PL-55374

©CONOO A WN =

PART NO.

00-117542-00084
00-117542-00085
00-117542-00039
SD-015-41
FE-021-21
WL-010-01
00-070486-00001
00-070487-00021
00-066621-00003
SD-024-16
SD-038-16
00-078752-00012
SD-038-16
00-087714-042-1
00-087714-042-3
00-438929
SD-015-38
00-271612-00002
00-439043
00-439041
SD-038-16
00-439040
SD-038-16
00-087711-148-1
00-873803
WL-006-43
NS-011-01
SD-038-16
00-477523
SC-120-97
00-087711-00319
00-478384-00001
00-478389
00-065890-00085
00-065890-00029

ELECTRICAL UNIT

NAME OF PART AMT.

Cord & Plug Assy. (100/120 V.) ....coviiivvmimniciiccnecercnieecens

Cord & Plug Assy. (240 V.) ..ccooenieeencn.

Cord ASSY (LLE.C.) et eeen |
Self-Tapping Screw 8-32 x /2 Phil. Pan Hd., Type TT... .1
Strain Relief (Use With Items 1, 2, & 3) oot ceeerrriees e seeseenstaessesncaes 1
Washer (Use With Items 1, 2, & 3) c.ccoiiiiiimiicircieenniene e seseeessees st s sseee e 1
End Cap — Capacitor ........c..ccoveennee .1

Capacitor (50/60 Hz.).
Bracket — Capacitor .............
Self-Tapping Screw 10-24 x "> Phil. Flat Hd., Type TT ...........
Self-Tapping Screw 6-32 x % Hex Washer Hd., Type RL ..
Clamp — Cable ...ttt e aeee
Self-Tapping Screw 6-32 x %s Hex Washer Hd., Type RL ..
Relay (2 Pole) (115 V) cueecoiiececeeecnccicnn e
Relay (2 Pole) (240 V.) ......coovvviivininiinnenreninaene .
Bracket — Motor Start Switch (Incls. items 17 & 18) .......covevvvrivvicererreniecrrrrineesens
Self-Tapping Screw 6-32 x %/s Phil. Pan Hd., TYpe TT .....cemieeereeerecereeceneeene
Switch — Electronic Start (50/60 Hz.) ......ccconuuvennnne.
Knob — ON/OFF ......cccovvmmmnecrmrereeneene
Bracket — Switch ROd .......ocovecrvicrninininnnnes
Self-Tapping Screw 6-32 x /s Hex Washer Hd., Type RL .....cccocecrvireirnvniiiricneeneene
Bracket — ON/OFF SWitch .....coveeveecriiiiiiiirecvcccresieeens
Self-Tapping Screw 6-32 x %s Hex Washer Hd., Type RL .
SWItCh (With NULES) cvceeriiitir ettt ee e et sse e saee et e enee
Switch - Mylar
Lockwasher #4 Medium
Mach. NUt 4/40 HEX ...c.ccveercenrernrcneenenrnisssssseneenesscensncneans
Self-Tapping Screw 6-32 x % Hex Washer Nd., Type RL ..
Bracket — SWItCh .......ccoceviriniienccctrnre e
Mach. Screw 4-40 x %s Fiat Hd. (SST) ..
Switch — Home Start
HAMESS — WITNG .ottt st ba s s st st sttt ssaes
Wire — Bundle
Line — Splice ..vccecieirnicins
Connector — Insulated

{100z dv) 6v9ve-d



S$6161-YQ-FSE-010

2712 SLICERS REPLACEMENT PARTS

(PL-55375]

16-17-18

DRIVE MOTOR UNIT

(1002 1dvy) 679vE-4

34



S6161-YQ-FSE-010

2712 SLICERS REPLACEMENT PARTS

ILLUS.
PL-55375

CONOOONHEWN -

PART NO.

SC-123-65
00-438844-00002
SC-037-73
WL-007-25
WS-018-22
SC-118-98
00-477532
00-477760
00-439032
00-438846-00001
00-438846-00002
00-438984
SC-041-01
NS-044-14
SD-038-18
SC-037-73
WL-007-25
WS-018-22

DRIVE MOTOR UNIT

NAME OF PART AMT.
Set Screw Special /s-28 x s Hdls., Flat Pl ......coooveiiicieneeecncrieee, 2
Sheave — Poly “V” 1
Cap Screw 3/s-16 X 1 HEX HU. eocnieecteeieerene et nrresevesneecaesnnnesesesesessstonaenans 2
Lockwasher 3fs EXErNal .........ccvieecirniiiininnicinnrini e san s s cns s ssnsnse e 2
WaSher .....coieccerrennnicranens 2
Cap Screw /420 X 2 HeX HA. ..ottt s 1

Bracket — Tensioner AdjUSMENt ............oooieeeoeiiieeecre e ceee e er e e eneesseesaneanes 1
PIate — MOOT ..c.eveieeieererr et isrerectsseseesseen s s e e ees st eesee e s s sanassrasnensns srasersbe bosnbearesssnnesaae 1
GASKEL — MOIOT .oeeieiiiieicninineee e rrtece s eesavsstn s seses et na s s snesssnesssanesssesansemraessanaannes 1
Motor (60 Hz.) . Heeateasesneressereeessssssisereesasanesatessareeestesseesarnniane 1
MOEOT (50 HZ.) ..ottt v b e 1
Standoff ........oceeeieriecnnninii e reestssree e e raeeeeartaees seartessnrene et e s aan 1
Cap Screw /:-20 x s Hex Hd. (SST) .occivirieriiinintiiinrcmre et esensssmssesnenscone
NUL = 7220 HEX “KEPS” -.oecveiiiiiireiciaeeereeerreeestreie et asiraesesseessneesaeaane
Self-Tapping Screw °/1s-18 x /s Hex Washer Hd., Type RL ...................

Cap Screw %e-16 X 1 HeX Hd. «....eeriiiiiereencnnieneccenennrnrneens

Lockwasher % External ...... .
WEASNET ittt e ee s e sase s eee s st e st e s smes s tesesosnasssnsaennsenbes sonessbnssracannen 1

(rooz “1dv) 6v9ve-4



F-34649 (Apr. 2001)

$6161-YQ-FSE-010

3-6

2712 SLICERS REPLACEMENT PARTS

ILLUS.
PL-55376

QoO~NOOO A WN-=

PART NO.

NS-017-41
WL-004-17
00-438845
00-439049
SC-037-73
WL-007-25
00-875180-00002
BB-015-08
00-438915-00002
RR-009-07
00-439870-00004
00-073356-00002
SC-064-04
00-073265

KNIFE SHAFT UNIT
NAME OF PART AMT.

Nut — Jam 5/:-18 Hex ... 1
Lockwasher %/ Light .. .1
Belt = Poly “V" ..o .1
Sheave — Poly “V" Large 6 GrOOVE ......ccccceveimciiienieie e et sasesasne s 1
Cap Screw %s-16 X 1 HeX Ha. .ot mae e 2
Lockwasher % External ......cooooeeeeiinniininnnes .2
Retainer — Lower Hub & Bearing (Incls. Iitem 8) .1
Ball BEANNG ..coeereieeecineciisnirsnecie st ssn s sress s e bassovssaabssbe s sas et s a e n s esees 1
Shaft — KNfE ....ooeeiecieeernre ettt s 1
Retaining Ring..... .1
Knife (Packaged)......c..coeeeernierminnnnee. 1
Screw — Knife (Incls. Items 13 & 14) ......... |
Set Screw /s-28 x %/, Hdls., Flat Pt. “Nylok” 1
Plug — Plate Thrust ... OSSOV 1




$6161-YQ-FSE-010

2712 SLICERS REPLACEMENT PARTS

ILLUS.
PL-55377

©CONOOOAWN =

PART NO.

SC-122-53
WL-013-02
00-875266
00-437994
00-875265
00-438920-00002
SD-038-14
00-438975
00-438974
SD-038-19
00-439015
00-478289
00-479740
00-873830-00002

TOP COVER & LOCK KNOB UNIT

NAME OF PART AMT.

Mach. Screw 4-40 x 5/ Phil. Pan Hd. ..ot 1
Lockwasher #4 Internal Shakeproof .. 1
Knob — Locking, Top Cover................ 1
Spring — Top Cover................ 1
Stud — Locking, Top Cover w1
Guard — Knife RiNG ....covcovveimiiiiiiiiirin it ssses s sscess s arssans 1
Self-Tapping Screw Y/s-20 x /s Hex Washer Hd., Type RL .....ocoviriciiiiiiiincinne 2
Ferrule — RING GUArd ......ccovercreieeciininnn e a2
1
3
1
1
1
1

Mount — Deflector ...,
Self-Tapping Screw 8-18 x % Hex Washer Hd.
Knife Shaft Ring ..........

Product Deflector
Cover — Top & Lock Knob Assy. ......cccoceuvineeneee
Cover — Top & Lock Knob Assy. (2712C ONlY) ..ccciimiieirncncnnnnnireisneereneene

(1002 “dv) 6¥9vE-d



F-34649 (Apr. 2001)

$6161-YQ-FSE-010
2712 SLICERS REPLACEMENT PARTS

TRANSPORT CARRIAGE UNIT

3-8



$6161-YQ-FSE-010

2712 SLICERS REPLACEMENT PARTS

ILLUS.
PL-55378

©CoO~NOOUAEWN =

PART NO.

00-477555
00-438907
00-439007
00-479690
00-439064
00-439017
SD-038-16
00-478424
00-479676-00002
00-875039
00-477534
00-478021
00-435708
00-477555
SC-123-79
NS-018-06
00-535871
RR-006-21
00-439006
00-478208
SC-123-08
00-438902
00-873535-00002
00-873534-00002
00-438900
SD-038-16
SD-038-22
00-438908
00-477747
NS-017-20
RR-006-23
00-478420
00-438911
WS-003-49
SC-123-56
SD-033-08
00-435708
00-873608-00002

TRANSPORT CARRIAGE UNIT

NAME OF PART AMT.

Bumper — Slide Rod 1
Slide — Rod.........cceuee. 1
Bearing — Transport e 2
Transport Carriage Assy. (Incls. ltems 15, 16, & 17) cocceriiniiiccnrcererececee 1
Magnet — TrANSPOM ...ttt sttt s s vse s saas e sas s ornseensas 1
Wick — Slide Rod Lubrication .......c..cccveecvienecnnnieirenennnene |
Self-Tapping Screw 6-32 x *s Hex Washer Hd., Type RL . .3
COVEE = INTEHOCK ..ottt cetcsraeerresae s ce e sessesressaseecraessssasnsessrnessnassssmenenn 1
Arm — Meat Tray SUPPOTt .......cocuiiiieiniiiienesnreesieesare st rssessne e srassessaess 1
Nut — Carriage Tray ....... .4
Knob ASSY. ...cceevenee |
Washer — Believille ........... )
Washer — Backup (SST) oo ceiiinceseeer ettt et roc e e s rsemesresensssaesssaenns 1
Bumper - Slide Rod........ . . 1
St SCTEW 5/16-18 X T ettt st s s sns e s aa s s e s s aas 2
JAM NUL 5/18-18 HEX .oeveeeneiiciceiererieeece et ree e ersces e resete s e s e snesen e e essseemtennen 2
Insert — Screw ........ .2
Retaining Ring..... o1
Bearing — Pivot.... 2
Shaft — Pivot Return ................ ..
Cap Screw '/:-20 x 3/s Soc. Hd. .2
Spring — Interlock Bar.............. .1
Plate — Key ........ceu... .1
Pivot — Tiltable Carrier |
Cover — TranNSPOTE .....ccveeeieiereenresrererneereeseeceseessreeeseseresnens |
Self-Tapping Screw 6-32 x %s Hex Washer Hd., Type RL .... 2
Self-Tapping Screw 10-24 x /> Hex Washer Hd., Type RL .. ...9
Bar — Transport Roller ..........cooiinvrviinieciecnieinnne |
Set Screw - Special .. |
JAM NUE %824 HEX ...ttt 1
RING — REtaINING ..ocoveiriireiiiciini sttt e assae s saa e 1
Roller — Transport ... .1
Screw — Adjusting ... 1
Washer .............. 1
Mach. Screw — Special /428 x 2 Button Hd. ........ccccvirivinriiniciiniiirccneene 1
Self-Tapping Screw *1e-18 x 1 Hex Washer Hd., Type TT .......cocoiccncnnevcnirieeeee 2
Washer — Backup (SST) .c..occevreviriiirccrcninnsrcinnne e 1
SUPPOrt — Tray ASSY. c.cciviveerinieiriiinniinnieenee i sesssane reeenerreneaaees 1

3-9

(Looz dv) 6v9re-4



F-34649 (Apr. 2001)

S6161-YQ-FSE-010
2712 SLICERS REPLACEMENT PARTS

BASE UNIT

3-10



§6161-YQ-FSE-010

2712 SLICERS REPLACEMENT PARTS

ILLUS.
PL-55379

OONOOT D WN 2

_- e b
P WOWN=O

PART NO.

00-438982
00-439085
SC-023-10
8§C-121-95
00-477735
00-439091
S$D-038-21
SD-038-20
00-479655
00-439042-00001
00-439042-00002
SD-038-16
00-478036
00-479636-00004
SD-038-13

BASE UNIT

NAME OF PART AMT.

DT ASSY. wortiieriieirirerenre it rne e esr e ee st e st e s er s bra s e ae s et s e e RS e a e e R e s eants
Knob — Indexing ....cccocmencnieennne
Mach. Screw 10-24 x 3. Oval Hd. ............
Mach. Screw, SF, 10-24 x 5/s (2712C Only) ..
Label — Start/SIop ........cccceveiiiennireecee e
Bezel — INAEX ...ccvrviverrnencriienreercreceeesesteannees .
Seif-Tapping Screw 8-32 x 1's Phil. Pan Hd., Type TT ..
Self-Tapping Screw 8-32 x 1 Phil. Pan Hd., Type TT.
Lock Bracket (2712C ONIY) .c.ooveccvveveeverecneriinnineenes
Lamp (125 V) ocecieeiiiinns .
LAMP (250 VL) oottt et eresr et bt s as s e r s
Self-Tapping Screw 6-32 x s Hex Washer Hd., Type RL ....ccocccevivcminnnnnincns
Cover — Upper Electrical .....c..ccooveennieeecicrinncriiecnenenennneens
Mount — Sharpener HOUSING .......ccccceevrveircceennnicrsneesseeseesens
Self-Tapping Screw *16-18 x 7/s Hex Washer Hd., Type RL ...

o e PO N s

3-11

(100z "dv) 6voPe-4



F-34649 (Apr. 2001)

56161-YQ-FSE-010
2712 SLICERS REPLACEMENT PARTS

15 THRU 19

Ll

=2

AUTOMATIC BASE UNIT

3-12



$6161-YQ-FSE-010

2712 SLICERS REPLACEMENT PARTS

ILLUS.
PL-55380

WoNOO D WN =

PART NO.

00-478300
00-873688
00-478299
00-108001
00-106502
00-873689
SD-009-16
SC-125-16
00-478274
00-478296
00-478383
00-873236
00-873234
00-479677
00-479708
00-478392
WS8-023-22
WL-007-01
NS-009-07
00-873485-00001
SD-038-16
00-088196-00028
SD-038-16
00-478034-00001
00-477722
00-873698-00002
00-477753
00-479681
00-873519
00-479166
SC-040-53
WL-008-13
00-873700
00-478280-00001
00-478275

AUTOMATIC BASE UNIT

NAME OF PART AMT.
HaNAIE — Lift LEVEE c...eceereiiieccee ettt se s se st sn e ser s e seessen e esne e s e st anensnes 1
Lift — Lever |
SPACET — Lift LOVEY ....comeeeieveccrtreeeiieieeeesie s ane s en s besanaeaeeaen |
FOOt — Lifting LOVEN ....ccoviiiiiimiicciiintiin it ceseeessices e |
Push Nut ......cccoonnnnen e
Retainer — Lifting Lever ...........cceiiinievveercninnenes |
Self-Tapping Screw Y+-20 x /s Hex Hd., Type F 2
Cap Screw %16-18 x 5'/s Hex Hd. ......cocccceennes b
Label — Auto/Manual (Domestic).... v 1
Label — Speed Select (DOMESHC) ....ccccvveercriirrinecrrnirirsreeisreeseeesseesteesseessesssmeens 1
Switch Assy. — Carmiage SPEEM ..........ccrivivirincirinirnirrcsnsinnensesessaesnesssnreesssassesaes 1
Stop — Two-Speed Slicer ......... el
Bracket — Speed Control ... w1
Knob & Fastener ASSY. ........ccveerereerineinnneeresiocnennecenss et
Board — Printed CirCuit ......ccccevcereireersrecrnriieciereesesneneenanens |
Spacer — Nylon............ .
Washer ....o.coocevicviicinicereeecisiinnes 2
Lockwasher #6 External Shakeproof ... 2
Mach. Nut 6-32 HexX .......cccnvennenncne 2
Cover — Electrical (115 V.) cocoviiiciietececccenieee |
Self-Tapping Screw 6-32 x %s Hex Washer Hd., Type RL .....cccccoinnniniccicnnnnnes 8
Breaker — 2 Amp. Thermal Overload .........c..coceoeiiiceniniicnnene e eeeesrenees 1
Self-Tapping Screw 6-32 x %= Hex Washer Hd., Type RL . .10
Cover — BOHOM ..ot |
FOOU ottt at st et e r e e e s rasancenanan 4
Base — AUTOMALIC ....c.covviirciciictn ittt ettt s e s s saessae e e e seraenenas 1
Plug — Hole (Large) .... e 1
Grommet — EIECHC .cccvvivmrcice e .1
Motor - Flange Mount /s Hp. (90 VDC) ...cccoevviiiiniirceeeieeseeene .1
Motor — Flange Mount /s Hp. (180 VDC) (240 V.) ....ccccocecvvinnrnncnneen. 1
Mach. Screw 10-24 x %s Hex Hd. .......ccceevmmmnnnen. )
Lockwasher #10 Internal Shakeproof ..... el
Lever — Lifting Assy. (Incls. ltems 1 thru 5) ... |
Harness ~ WiriNg .......cccceveeceeevsrmrenencneenes o
Kit = LEG St 4" ...t errreeer e raeesre s e e e sne s v ae s raesmaese et e e saar e sntasessnassrrntann 1

(1Looz 4dv) 6v9ve-d4

3-13



F-3464Y (Apr. 2UU1)

S$6161-YQ-FSE-010
2712 SLICERS REPLACEMENT PARTS

AUTOMATIC CARRIER UNIT




$6161-YQ-FSE-010

2712 SLICERS REPLACEMENT PARTS

ILLUS.
PL-55381

OCRNOH WN =

PART NO.

00-478252-00002
SD-024-29
00-478429
00-873591
WL-007-02
SC-009-49
00-477763-00002
00-477755-00002
00-478269
00-478277
RR-007-21
00-478406
00-477775
WL-007-02
SC-009-49
00-478003
NS-017-41
WL-019-12
00-477781
RP-005-04
00-478027
00-478040
RR-009-05
RR-009-03
00-478006
RR-007-21
00-478005
RR-007-21
00-873438
WL-007-16
SC-118-17
RR-009-03
00-087711-00270
00-478284
NS-009-02
WL-006-43
SC-060-40
00-478408
NS-017-03
00-478010
00-477764
00-479951
SD-038-16
00-478024
00-477761-00002
00-478025
SC-007-68
WL-007-07
00-477767
RR-010-086

AUTOMATIC CARRIER UNIT

NAME OF PART AMT.
Bracket — PAWl ......ccoiieiiiieiceceiierere e esereeteeseeereessanesesstessseresmnessanssa s sassnanennesanoersen 1
Self-Tapping Screw 10-32, Type TT . w3
SPIING = PAWI ..ottt st s e csae st s maosa s s bbb s as s s anes 1
Pawl — AUTO-ENGAGE .....cecoreeireceiicccicrircrcseesie s reacssaeaeeseeesnansesaecns e e semaesbecenreneess 1
Lockwasher #6 External ..... e 1
Mach. Screw 6-32 x s Rd. Hd. w1
Ramp - Auto-Engage .... e d
Carrier — Automatic ....... e 1
Bearing (Auto) — Carrier ]
WICK = CaITIOT ..ottt ee st e e ane e st e s s s saesane e s sra et aeeaeme st e seseaneessmaemsnann 1
RetaiNING RING ....covveeirrrieiiirrrnrreresestessasronsssesessesssosessanssssensesssessassassasnsssesessnsasesose 2
Lock Auto/Manual ... w1
Key — Auto-Engage ....... |
Lockwasher #6 External .. .2
Mach. Screw 6-32 x %/s Rd. Hd. .. 2
Assy. — Main Link (Incls. Item 21) .. 1
Nut — Jam %/5-18 Hex ......c.ceeereene R |
Lockwasher % External ... |
Pivot — Main Link ........... w1
Roll Pin /s Dia. x %4 Lg. |
Bearing — Main LNk ...t ne s r et ner e e e 1
Washer — MaIN LINK ..ottt ee e eee s e e smne s st s eevataessnasse s eesnnane 2
Retaining Ring.......... e d
Retaining RiNG .....cooociiiiei ittt e aen e saae st s it see b e saae s ebesas 1
LINK ASSY. = CAITIEI .coveciiieereeecncieereeeitreesaeseersieesseanessasessensssesseeessessasassseenosenessanans 1
Retaining RiNG .....ccovmieiiiiiiiiinie e s s s s 1
Link ASSY. — MOOE DIIVE ......oiiiiiiiiiiiicrtiitsccereic it rers s csseesesses e ssbas st s s nnssanens 1
Retaining Ring..........cc....... o1
Assy. — Motor Crank Link.................. 1
Lockwasher /s External Shakeproof .1
Cap Screw '4-20 x 1'/s Hex Hd. ........ A
Retaining RiNg.......ccocccvevrmnnn. 1
Switch — Auto/Manual .... 1
Barrier - Mylar ........... 1
Mach. Nut 4-40 Hex ...... .2
Lockwasher #4 MeEAIUM ..........coiiiiieieeiece et re et e s mmmaeneaae 2
Mach. Screw 4-40 x 56 Rd. HO. .....ooriiiiiiiircceer s ececree e ssessisessanenee 2
Pin — Carfier Saft ..ot sesae st s ssrestvrsenesse e neessaeaees 1
JAM NULE 4220 HEX ..oveerieciiniriccenicciriineccrecsesciesinaseesssessesensesnssassrnesassansnessessessoesssnes 1
KNOD & LOVET ASSY. coueiicercetrieniesiiciesiissts e ettt i sae st sas b osessnsssssas s son s nasas 1
Shaft — AULO-CAIMIEN ..ot e s e e reesaesesers s sreerarasesbssseseseseasaesnss 1
Bracket — SWICH ...vivieeecerecii et ercn et rrreire e te e e se e s e s s ressa e sessreenaresssneaes snaees 1
Self-Tapping Screw 6-32 x %s Hex Washer Hd., Type RL .......ocovinniiinciinninnnen. 2
LOCK — SWIVEL ..t cen et reesaes s e semarssnssab e sab s srs e ass s sennas 1
SWIVEl — AULO-CAITIEN .....oevvieeieiiiiiretesieenirereerrersssasessanesesrasssacssassessessaesessresonnrasnes 1
NUE — SWIVEL LOCK ....oviiiiieiiieecneeiiaminaevresnirreeraesesre e nressnaserneseesecssmrsantesseesereesmunesesanas 1
Mach. Screw 8-32 X %/ RA. Hd. .c...eoemerieee et svecstensre e e sesseseesie s e e canr e 2
LOCKWASNE! #8 ..ceeeieieieiiieeecineeesiseeesiuesssasessnessssessasesssesssnsesssnsssessnrssnnsssessessaneressns 2
Shaft = PAWI ..ot eciireeece it et sem s s n e e eeraesase st sst st s s besorana s s s abreon 1
Retaining RiING ..c.occveeieierree ettt e s 2

(1002 “1dv) 6vove-4

3-15



F-34649 (Apr. 2001)

56161-YQ-FSE-010
2712 SLICERS REPLACEMENT PARTS

4-5-6

PL-55382 9

10-11-12

CARRIAGE TRAY UNIT

3-16



$6161-YQ-FSE-010

2712 SLICERS REPLACEMENT PARTS

ILLUS.
PL-55382

PART NO.

00-290984
00-295118
00-295117

00-873867-00001
SC-123-09
SC-124-77
00-873710
SC-123-10
SC-124-78
00-439060
WS-022-02
SC-123-09
SC-123-09
SC-124-77
00-477533
WS-022-02
SC-041-02
00-478431
00-478015
00-478264
SC-113-52
SC-121-34
00-070345
00-070344
00-439078
00-437006
00-438280
00-439009
00-477537

CARRIAGE TRAY UNIT

NAME OF PART AMT.

TRUMD SCIEW — FENCE ...t ernc it st tnce s e esseaesssn s s eeseressnaaesanesmeenn
Fence — Thumb Screw Assy. (Packaged) (Incls. Item 5) (SST)
High Fence & Thumb Screw Assy. (Horizontal Carriage Tray)
(INCIS. REM 4) (SST) et eee s s e secas e s raenans 1
Support Handle & Slide Rod .......ceccnnniniinene
Mach. Screw Special 8-32 x %/ Phil. Oval Hd. ...
Mach. Screw, SF, 8-32 x s (2712C Only) ....ccoceveerenvnnnnen
Carriage Tray (SST) ..covvcerrrenreererrecreecensonsens .
Mach. Screw Special 8-32 x 1'/2 Phil. Oval Hd. .....c.cccvrvrericrrrnrrnennercreescirnneeneenas 2
Mach. Screw, SF, 8-32 x 1'/2 (2712C ONlY) cc.ooeveeirireveriinicsereeeneevecereeeaesessasnas 2
Handle — Carriage .........oeniinennnininninns
WaAShEr ..ot
Mach. Screw Special 8-32 x /s Phil. Oval Hd. ...
Mach. Screw Special 8-32 x /s Phil. Oval Hd. ...

Mach. Screw, SF, 8-32 x % (2712C Only) ......

Cap — Meat HANGET ......ccooiirritee ettt ettt s e et ean 1
WASHET ..ttt st ss s e b s bbb et st e re e s 1
Cap Screw '/a-20 X 1 HEX H. w.oviviiiiiniriiirreinrer it sesessessecesnnons 2

Hanger — MEat G ......c.coviriiiiiicieiiiiisinr sttt ses st bear s e e srens 1
KNOD & SHAE ROU ASSY. ..cceverrireciireercireeirerrsnnseseecosnesessnsssssssssrnsessinsessssssnsnsressanessses 1
Kit — MEAE GIIP AN ettt e e r e e et e s et ece s e saseese s e erssreanssensasnresssne 1
Mach. Screw 10-24 x /2 Phil. TrUSS HU. ......cioiiiirrcierrrecnreeecreeeneescsenesesssseneessaseensane 1

Mach. Screw, SF, 10-24 X /2 (2712C ONlY) ccccoveeeirereienreeesenimninieseemseesisesassessennans 1
Washer - Handle Retaining ........ccccccoveuee. erernenn 1
Washer — Handle TeNSION ........cccoieiicinnininineninnineesessessseesie s seseseeesseeseessenens 1
Handle — Meat Grip (Non-Metallic) .......ccccvvrievimmirininciniinincsiensecse e 1
Washer — Handle ............... . et ene b et e be e s s e nane 1

Bushing ..... R e reree et as bbb st n e e 1
Meat GripP ..ooveer e .1
Meat Grip Assy. (Lightweight) (Packaged)..........cccoiimiccmrmennnincincnnirencrceneee 1

(1002 1dv) 6v9ve-d

3-17



F-34649 (Apr. 2001)

$6161-YQ-FSE-010
2712 SLICERS REPLACEMENT PARTS

24

\
ﬂ

N .6 28 21 1\9
2o B ” 25{\ \
' \
by
9 27

GAUGE PLATE UNIT

3-18



$6161-YQ-FSE-010

2712 SLICERS REPLACEMENT PARTS

ILLUS.
PL-55383

WONOO D WN -

PART NO.

SC-041-16
WS-005-32
SC-123-52
00-438980
00-439021-00002
SC-124-11
00-477744
00-477745
00-439079
SD-038-13
WL-007-20
00-439072-00002
00-478432
00-478425
SC-124-46
WL-008-13
00-478415
SD-038-14
00-438886
00-478426
00-478416-00002
00-076948
00-010928-00002
RP-002-40
00-438890
00-088298
00-479625
WS-030-58
RP-003-12
SC-088-71
00-477753
00-477754

GAUGE PLATE UNIT

NAME OF PART AMT.
Cap Screw %1618 X 136 HEX HA. {SST) c..ceiviiiriiiniririnrinenrenierreeeseesarresserseesseenes 2
Washer e 2
Set Screw */15-24 x 5/s Hdls., Flat Pt. .............. rrererarreaeabeeebeeseraas 4
GAUGE PlAt8 ASSY. ....ovveeeeruirreccrriet ettt a e et an e e naore e s e snaee 1
Mount — Special .......ccvevieeimerrecerreens e 1
Set Screw %1s-24 x */s Hdis., Cone Pt. e 3
Cover - Gauge Plate (Bottom) .. |
Retainer — COVer ....ccveicvennans |
DiISC — COVET ..ttt seee et sete e s raeees |
Self-Tapping Screw °16-18 x /e Hex Washer Hd., Type RL ...c..ccocevvevnvicnincncnnen. 3
Lockwasher 516 External Shakeproof ..........coeeiiiceininienininieeseninnesiesssssssesnssssaes 3
Support ~ Slide INdex .......cccccvveermennne 1
Spring — Index Backlash O |
Bushing — Anti-Rotation Bod ..o 1
Cap Screw 10-24 X %4 SOC. HA. ..ot es e e serneas 3
Lockwasher #10 Intemal Shakeproof .. 3
Rod — Index Anti-Rotation .......cccvevecinniininiciinnneneccnn |
Self-Tapping Screw '/s-20 x /s Hex Washer Hd., Type RL ... 2
ROd — INAEX SHAE ....cerreiereeeieecree e 1
Bushing — Index Slide .... e 2
Slide — index Mechanism . |
Disc — indexing Drive .... |
Nut — Special .......ccceceee 2
Roll Pin %/s; Dia. x % Lg. .. 1
CAMSAT .. rse st st et e scssaesaessessnesssossessesassarossarenessansasrsonee 1
Washer — BelleVIlle .......coveeeirieiiireirecicircnrernc s recrrr s sres s reesresssnanesessesssesssassssananns 2
Cam - Indexing .1
Washer .....ccoveevcinne. .2
ROI Pin /s Dia. X 17410, cecviiieieeee ettt ettt et sme et 1
Set Screw 8-32 x 35 Hdls., FlIat Pt. ......covveiiniiiiiiiiiincnnencnecnseieienicns 2
Plug — Hole (Large) 2
Plug — Hole (Small) 4

(1002 "dv) 6v9ve-4

3-19



56161-YQ-FSE-010
2712 SLICERS REPLACEMENT PARTS

3-20

KNIFE SHARPENER UNIT
ILLUS. PART NO. NAME OF PART AMT.
PL-55384

1 SC-113-52 Mach. Screw Special 10-24 x '/a Phil. Truss Hd. (2712 Only) ....ccocverreerivrereccrreneene 2
2 SC-121-34 Mach. Screw, SF 10-24 X /s (2712C ONMY) ceeenviiireecreeceecirceerecseeeeeetreses e senesenes 2
3 00-438458-00001 Plate & COVETN ASSY. cueiiriieeireeeicr et crtressst e e re e resreesesser s s rras s s tessneensseassesennneensees 1
4 SC-122-87 Mach. Screw Special 8-32 x a Pan Hd. ......cccoirirrriiieiecreiecreccisir e eeteveens 1
5 00-437260 ACtUALOr «ociiiccrre 1
6 00-438430 Spring = Main ... A
7 00-438464 Plunger & Ball Bearing Assy. (INCls. 1eM 8) ...ccccccciiiiiiriniiiiinncre s ecrciesrensesvenecsanes 1
8 BB-021-36 Ball Bearing NSK RABDD .......ocovui et neeestasses st rneva s seane s e sesnens 2
9 00-438437 Spring — Return ................ A
10 00-479762 Handle — Sharpener, CaM ..o rririiere et ernenreetestnassesaesessesessesemsssesseserevans 1
11 00-873852 HOUSING & StUA ASSY. vttt see e st et r et naas 1
12 00-438417 Shaft — GANdING WHEel ......c.oocciveiiiiiitieneciis ettt eseeaaes 1
13 00-439691 SONE SEMVICE Kil ...ttt et eaae e s e bt a e e v eaban 1
14 00-435814 Retaining Screw (RH) ..ottt rse et rere et et ae s s e nas 1
15 00-438442 Screw — Shoulder, Special .............. e eteer et e et e ettt easeaeas e et e e ste bt st a et s enn e aaes 1
16 SC-122-87 Mach. Screw Special 8-32 X /s Pan HA. .....coeiiveeeeerviiiinimeeeseeeieserceenve s essressseene 1
17 00-439698 LeVer — LOCKING .....ciereiiiriiicei ettt sttt s a et et sne e et a e b ns 1
18 00-438435 “U” Spring (Long End Inserted into HOUSING) ........cooiiviniiiiniiiieecteeeee 1
19 SC-122-84 Mach. Screw Special 2-56 X %16 Pan Hd. .....cccccoiierrerriinnceenerecccn e creeeessrae e 1
20 00-478747 SUONE — TIUING «eveeriiriceetiirecersruuecseeesemaareaasseearssseseasrassnrsseasssnesassnesessrsssesssssssnnessarsnnen 1
21 00-435324 Spring — TrUING SONE ..coviciiieiiri ettt te et se s st sae e s st s s seesaean 2
22 RR-006-22 Retaining RiNG ...ttt e e 1
23 00-873835 AT = TTUING ottt ettt et st aeba e s eaasbe s e e b emeanesbaemsesearesaesnnn 1
24 00-873836 PUSH ROG — TIUING ..ottt iicaceci et s ces s eeansa e anan e eea e siesnnensaaas 1
25 SC-122-85 Mach. Screw Special 4-40 x a Flat Hd. ....ccocviiiriercree et ceer e 2
26 00-439700 Plate — Rear LOCKING .....c.cceimeriieeiiineeetnie et esccsrnsre s taste e e esmn e teseesnesenressaens 1
27 RR-006-22 RetainiNg RiNG .....cccoiiiiiii sttt te s sree s asae sre e e s nar e e s snessaaesnnen 1
28 00-438426 SPrNG — TIUING AT (oot saseecee st arssre st e s e ssass e resaese st ssnssssesaessssnsesreensenas 1
00-873847-00001 Sharpener Assy. {Incls. ltems 1 and 3 thru 28) (2712 Only) ......coveeeevevrvrierenercecnnns 1
00-873847-00004 Sharpener Assy. (Incls. items 2 thru 28) (2712C Only) ..cocoeevivievreeveveeciecseeenene 1
00-875046 Sharpener Assy., Correctional (2712C ONY) ...oovrvneiieircrinienen e ee e ereessesnens 1

FORM 34649 APRIL 2001 PRINTED IN U.S.A.



MODEL 2812 & 2912 SLICERS

MODELS
2812  ML-104958
2912  ML-104963

Previous models covered by this manual:

2812 ML-104615
ML-104827
2912 ML-104713
ML-104823
ML-104874

‘HOBART’

701 8. RIDGE AVENUE
TROY, OHIO 45374-0001

937 332-3000
www.hobartcorp.com

$6161-YQ-FSE-010

2812 SLICER

FORM 34454 (Feb. 2000)

4-1



§6161-YQ-FSE-010

Installation, Operation, and Care of
MODEL 2812 & 2912 SLICERS

SAVE THESE INSTRUCTIONS
GENERAL

The model 2812 and 2912 slicers are equipped with a 2 HP motor and are available for single-phase
electrical service. The slicer features the exclusive Hobart Stay-Sharp contoured cast solid stainless
steel knife. The slicer is furnished with a cord and plug as standard equipment. Other features and
options include:

The Power Interrupt feature, standard, requires the slicer to be manually re-started after a power
interruption.

The Gauge Plate and Carriage Interlock feature, standard, prevents the Carriage Tray from being
removed unless the Carriage is in the HOME position (pulled all the way to the front) and the Gauge
Plate is CLOSED. When the Carriage Tray is tilted horizontally, the slicer will turn OFF if it has not
previously been turned OFF. Once the Carriage Tray is tilted horizontally or removed, the slicer cannot
be started and the Gauge Plate cannot be opened until the Carriage Tray is returned to its normal
operating position.

The HomeStart feature, standard, requires the carriage to be in the HOME position before the slicer
can be started.

If equipped with the AutoShutoff option, the slicer will turn off if a full stroke of the carriage has not
been made within a 10 second interval. The AutoShutoff option is factory installed only.

The 2912 slicer features automatic slicing with six adjustable speeds.

A tubular food chute, 4" leg set and slaw tray are other available accessories for 2812 and 2912. The
low carriage fence is an accessory on 2812; it is standard on 2912. A high carriage fence is an
accessory used with front mounted meat grips. The standard meat grip is front-mounted. Heavy front-
mounted meat grip is an available accessory.

Model 2812 Slicer Model 2912 Slicer

© HOBART CORPORATION, 1998
4-2



$6161-YQ-FSE-010

INSTALLATION

UNPACKING

Immediately after unpacking the slicer, check for possible shipping damage. If the slicer is found to be
damaged, save the packaging material and contact the carrier within 15 days of delivery.

Prior to installing the slicer, test the electrical service to assure it agrees with the specifications on the
machine data plate. The data plate is located on the right side of the slicer base.

CARRIAGE TRAY

The Carriage Tray is secured to the slicer when the knob on the Carriage Tray / Support Arm is turned
clockwise until snug (Fig. 1). Refer to page 7 for assembly information.

SHARPENER

The Sharpener should already be mounted on top of the slicer and locked to its bracket (Fig. 1).
TOP KNIFE COVER

The Top Knife Cover should already be in place and secured with its Latch Knob (Fig. 1).
DEFLECTOR

The Deflector should already be mounted below the knife (Fig. 1).

FENCE (Low and High Fences are used with front-mounted meat grip only.)

Either Fence (Fig. 1) can be clamped on the Carriage Tray to limit product movement during slicing.
TOP KNIFE COVER CARRIAGE TRAY

Model 2812

FENCE

SHARPENER

DEFLECTOR

CARRIAGE TRAY /
SUPPORT ARM

Fig. 1

ELECTRICAL

WARNING: THIS MACHINE IS PROVIDED WITH A THREE-PRONG GROUNDING PLUG. THE
OUTLET TO WHICH THIS PLUG IS CONNECTED MUST BE PROPERLY GROUNDED. IF THE
RECEPTACLE IS NOT THE PROPER GROUNDING TYPE, CONTACT AN ELECTRICIAN.

CLEAN BEFORE USING

The 2812 or 2912 slicer must be thoroughly cleaned and sanitized after installation and before being
used. Refer to Cleaning, page 6.




$6161-YQ-FSE-010

OPERATION

SAFETY

SAFETY DEVICES INCORPORATED IN THIS SLICER MUST BE IN THEIR CORRECT OPERATING
POSITIONS ANYTIME THE SLICER IS IN USE.

The Tor KniFe Cover must be in position and secured with the LatcH Knos (Fig. 2). The Ring GuARD is
not removable. The DerLECTOR, mounted below the slicer knife, can be removed for cleaning.

The Meat Grip (Fig. 2) must be used when slicing short ends to keep your hand(s) away from the knife.

When the slicer is not running, the INpex Knos (Fig. 2) must be turned back below zero (fully clockwise).
The Gauce Prate will then cover the knife edge.

Always UNPLUG the Power Corb before cleaning or moving the Slicer.

Model 2812
TOP KNIFE COVER ~ CARRIAGETRAY
RETAINING CLIP
LATCH KNOB
GAUGE PLATE
, _«—MEAT GRIP
\CARR:AGE TRAY HANDLES
INDEX KNOB
SWITCH KNOB

Fig. 2

WARNING: ROTATING KNIFE. USE FEED GRIP. UNPLUG MACHINE POWER CORD BEFORE
CLEANING, SERVICING, OR REMOVING PARTS. REPLACE PARTS BEFORE USE.

SLICING — MODEL 2812

With the Gauge Plate fully closed, pull the Carriage all the way toward you until it reaches its stop. With
the Meat Grip out of the way, place the product to be sliced on the Carriage Tray. Set the Meat Grip
against the product.

If the Meat Grip is not needed, it may be stored out of the way by rotating it behind the top of the Carriage
Tray where it can rest on the Retaining Clip (Fig. 2).

Adjust the Gauge Plate to obtain the desired slice thickness by turning the Index Knob (Fig. 2). The
numbers on the Index Knob do not indicate actual measurements but may be used for reference to
duplicate slice thickness. Turn the slicer on by pulling the Switch Knob (Fig. 2) forward until it starts
and then releasing it. Slicer will not stay on unless the gauge plate is opened first. Unless the Gauge
Plate is opened before pulling the Switch Knob on, the slicer will not continue to run when the Switch
Knob is released.

Use either Carriage Tray Handle (Fig. 2) to push the Carriage back and forth to slice.
Turn the slicer off by pushing the Switch Knob or by closing the Gauge Plate.

44



$6161-YQ-FSE-010

SLICING — MODEL 2912

With the Gauge Plate fully closed, pull the Carriage all the way toward you until it reaches its stop. With
the Meat Grip out of the way, place the product to be sliced on the Carriage Tray. Adjust the fence by
loosening the thumb screw and sliding the fence so that it is close to the product but not pushing against
it. Tighten the thumb screw. Set the Meat Grip against the product. Always make sure the Lever
(Fig. 3) is in the Manual position (down) before starting the slicer.

If the Meat Grip is not needed, it may be stored out of the way by sliding it to the top of its travel, rotating
it under the Carriage Tray, and allowing it to rest in the Retaining Clip (Fig. 3).

Adjust the Gauge Plate by turning the Index Knob (Fig. 3) to obtain the desired slice thickness. The
numbers on the Index Knob do not indicate actual measurements but may be used for reference to
duplicate slice thickness. Turn the slicer on by pulling the Switch Knob (Fig. 3) forward until it starts
and then releasing it. Unless the Gauge Plate is opened before pulling the Switch Knob on, the slicer
will not continue to run when the Switch Knob is released.

Use either Carriage Tray Handle (Fig. 3) to push the Carriage back and forth to slice manually.
Turn the slicer off by pushing the Switch Knob or by closing the Gauge Plate.

To operate the slicer in Automatic mode. . . Rotate the Speed Selector Knob (Fig. 3) to the desired
speed; make sure the Carriage is in Home position (all the way forward); make sure the Lever (Fig. 3)
is on the Manual position (pointing down); turn the slicer on; start the carriage drive unit by rotating the
Lever to the Automatic position (up and to the right).

Any of the six speed selections can be used to begin Automatic mode. The speed can be adjusted at
any time by rotating the Speed Selector Knob.

To stop the drive unit, rotate the Lever down and to the left — to the Manual position.

To use the optional Food Chute, place the Meat Grip on the Retaining Clip, fit the hangers on the Food
Chute around the meat grip slide rod (at front), and lower the Food Chute onto the Carriage Tray.

Model 2912 LATCHKNOB  CARRIAGE TRAY 7%

RETAINING CLIP
TOP KNIFE
COVER

SHARPENER ———— 3 'a

GAUGE PLATE

L MEATGRIP

SWITCH KNOB
= CARRIAGE HANDLES

3

INDEX KNOB

SPEED SELECTOR KNOB ;
oo

LEVER IN MANUAL (DOWN) POS!TION/

Fig. 3




S6161-YQ-FSE-010

CLEANING

This machine must be thoroughly cleaned and sanitized after each day’s operation or after being idle
for an extended period of time.

WARNING: THE SLICER KNIFE IS VERY SHARP. ~ LAToHKNOB
EXERCISE EXTREME CAUTION WHEN WORKING CARRIAGE TRAY
NEAR THE KNIFE. .,

WARNING: UNPLUG MACHINE POWER CORD
AND TURN THE INDEXKNOB FULLY CLOCKWISE
BEFORE CLEANING THE SLICER.

Use a clean cloth soaked in mild detergent and warm
water to wipe all surfaces of the machine. Rinse

TOP KNIFE COVER

SUPPORT ARM

using a fresh cloth and clean water. Use only
products formulated to be safe on stainless steel or Fig. 4
aluminum.

To cleanthe Carriage Tray, close the gauge plate and pull the Carriage all the way to the front. Unscrew
the Knob on the Carriage Tray / Support Arm (Fig. 4). Tiltthe Carriage Tray / Support Arm to the right
until almost horizontal (Fig. 4). The Carriage Tray/ Support Arm can be cleaned while in this horizontal
position, or it can be removed by grasping with both hands and lifting straight up. Once removed, the
Carriage Tray / Support Arm can be cleaned in a sink. NOTE: The last three digits of the slicer serial
number are etched on the Key (Fig. 8) so you can make sure the Carriage Tray stays with its own slicer.

Remove the Top Knife Cover by rotating the Latch Knob (Fig. 4) counterclockwise and lifting it free of
the guide pins. Remove the Deflector (Fig. 1) from its mount below the slicer knife by rotating
downward. Clean both Top Knife Cover and Deflector with warm soapy water in a sink. Rinse with
clean water.

/ RING GUARD

KNIFE
KNIFE

GAUGE PLATE ) PAPER TOWEL
AUGE PLATE

LOCK LEVER .

Fig. 5 Fig. 6

Remove the sharpener by pushing the Lock Lever to the left (Fig. 5). Tilt the right side up, clearing the
right guide pin, then lift the sharpener up, clearing the left guide pin. Wipe out any residue remaining
inside the sharpener housing and clean the sharpener in a sink. Rinse with fresh water.

Clean completely around the Ring Guard by working a moistened, folded paper towel between the Ring
Guard and Knife. Insert the towel at the base of the Ring Guard. Manually rotate the knife and the
towel will wipe the Ring Guard and the edge of the Gauge Plate as it follows the knife (Fig. 6).

Wash and rinse both sides of the knife by wiping outward from the center. Use a mild detergent or
sanitizer solution only. Never clean any part of the slicer with steel pads.

Do not exceed chemical manufacturer’'s recommended concentrations for detergent or sanitizer. Do




not exceed 200 parts per million concentration of
available chlorine. For example, mixing 1 tablespoon of
5.25% sodium hypochlorite bleach with 1 gallon of
water yields a solution containing 200 ppm of available
chlorine. Solution with concentrations greater than 200
ppm will accelerate corrosion of metals. Maximum
exposure to sanitation solution varies with temperature
and concentration. Rinse with clean water.

Reassemble the sharpener to the mounting bracket by
sliding the left slot on the sharpener over the left guide
pin on the bracket while tilting slightly (Fig. 7). Then,
press down on the right side of the sharpener so the
locking hole fits over the right guide pin on the bracket.
Slide the Lock Lever to the right to lock the sharpener in
position. Make sure the sharpener is securely engaged
to the pins on the bracket.

Carefully reassemble the Top Knife Cover by putting it
in position (three guide pins). Lock by turning the Latch
Knob to the left while lowering the Top Knife Cover;
then, release the Latch Knob and turn it to the right until
snug.

Replace the Deflector below the slicer knife:([T— Guide
bottom of socket onto mount and rotate upwards.

Make sure the digits etched on the Key (Fig. 8) match
the last three digits of the slicer serial number. To
reinstall the Carriage Tray / Support Arm: Hold it with
both hands and lower it so the Key at the bottom of the
Support Arm fits into the slot of the Carriage Pivot
(Fig. 8). The Carriage Tray should rest almost horizontal
(Fig. 4). Returnthe Carriage Tray to the Gauge Plate by
tilting to the left. Turn the Knob on the Carriage Tray /
Support Arm clockwise until snug.

The model 2812 slicer has a Cleaning Leg underneath
the machine. To engage the Cleaning Leg, raise the
front of the slicer by lifting the front of the slicer base.
The Cleaning Leg will swing straight down. Pull the
Cleaning Leg all the way to the front so the slicer is
completely supported before cleaning underneath
(Fig. 9).

To clean under the model 2912 slicer, raise the Lift
Lever past center to its stop (Fig. 10). After cleaning,
return the slicer to its normal position by slowly retracting
the Lift Lever.

DO NOT wash any slicer components in a dishwasher.
DO NOT immerse slicer base or motor in water.

$6161-YQ-FSE-010

s GAUGE PLATE

LOCK LEVER )

S

Fig. 7

CARRIAGE TRAY /
SUPPORT ARM

..+ CARRIAGE PIVOT

CLEANING LEG ——

" ’;L~4(;666-1
Fig. 9

MODEL 2912 -
RAISED FOR CLEANIN

i

LIFT LEVER ~
RAISED PAST CENTER

Fig. 10

If using a chlorinated sanitizing solution, dilute per manufacturer’s guidelines. Rinse with fresh water.

NOTE: Failure to follow use, care, and maintenance instructions may void your Hobart warranty.




S6161-YQ-FSE-010

MAINTENANCE

KNIFE SHARPENING

The Hobart cast stainless steel knife will provide long service in normal food retail or commercial
kitchen use. However, in high volume applications where it is a practice to sharpen the knife frequently
or even daily, the knife will be expended in a shorter time.

Sharpen only when necessary; prolonged or too frequent sharpening results in unnecessary
knife wear.

WARNING: UNPLUG MACHINE POWER CORD.

Turn the index knob fully clockwise to close the gauge plate. Remove the Top Knife Cover by rotating
the Latch Knob counterclockwise and lifting it off the slicer. Thoroughly wash the area around the knife,
the exposed knife surfaces, and the knife edge. Fat from meat or cheese should not be allowed to
transfer from the knife to the sharpener.

Plug in machine power cord. With the carriage tray
pulled fully forward, start the slicer with your right 7O SHARPEN:
hand by pulling the start switch forward and holding  Foily rorwang -
it out. If the sharpener handle is the type that does  FORS5 SECONDS
nothang downwards, pullit fully forward for 5 seconds
(Fig. 11). if the sharpener handle does hang
downwards, lift it with your left hand until horizontal
and pull forward for 5 seconds (Fig. 11). Slowly
release the sharpener handle. Release the switch
knob to turn the slicer off. If necessary, repeat
sharpening for another 5 seconds.

TOP KNIFE COVER
IS REMOVED

Unplug machine power cord. Wipe the slicer with a
clean damp cloth to remove any grinding particles. Fig. 11
Replace the Top Knife Cover.

LUBRICATION — Carriage Slide Rod

Lubricate the Carriage Slide Rod with Lubriplate
FMO-200-AW oil (supplied). Either squirt 8 — 10
drops every 2 — 3 months (depending on usage) in
the Wick Hole on the Carriage Transport (Fig.12).
Or, once monthly, apply 4 — 5 drops directly on the
Carriage Slide Rod on each side of the Carriage
Transport (Fig.12).

To apply oil, pull out the telescoping tube on the oil |carrirGE SLIDE ROD & ‘
bottle, aim the tube, and squeeze gently on the - ' | CARRIAGE TRANSPORT
sides of the bottle. After applying oil, move the . :

Carriage Tray back and forth a few times so the oil
spreads over the entire length of the slide rod. Fig. 12

OVERLOAD RESET BUTTON — MODEL 2912
Push the reset button underneath the slicer near the right-front foot if the carriage motor overloads.
SERVICE

Contact your local Hobart-authorized service office for any repairs or adjustments needed on this
equipment.

FORM 34454 (Feb. 2000) PRINTED IN U.S.A.
4-8



$6161-YQ-FSE-010

\ HOBA RT’ CATALOG OF

REPLACEMENT PARTS

SLICERS
(INCLUDES MOTOR PARTS)

2812 ML-104958
2812 W/O AUTO SHUTOFF  ML-104616
2812 W/AUTO SHUTOFF ML-104617

A product of HOBART CORPORATION 701 §. RIDGE AVENUE TROY, OHIO 45374-0001
FORM 34650 (Mar. 2001)

5-1



F-34650 (Mar. 2001)

56161-YQ-FSE-010
2812 SLICER REPLACEMENT PARTS

7-8-9-10

1-2-3-4 W‘

20-21

SIVAN

22-23

31-32-33

ELECTRICAL UNIT
(2812 ONLY)

© HOBART CORPORATION



$6161-YQ-FSE-010

2812 SLICER REPLACEMENT PARTS

ILLUS.
PL-55324

CONOOOD WN =

PART

00-117542-00084
00-117542-00085
00-117542-00039
SD-015-41
FE-021-21
WL-010-01
00-070486-00001
00-070487-00021
00-066621-00003
SD-024-16
SD-038-16
00-438132-00001
SD-038-16
00-087714-042-1
00-087714-042-3
00-438929
SD-015-38
00-271612-00002
00-439043
00-439041
SD-038-16
00-439040
SD-038-16
00-120388
00-873803
SD-038-16
00-479683
00-478427
SC-060-40
00-087711-00324
00-087714-039-5
00-087714-039-6
SD-037-95
WL-006-43
NS-011-01
SD-038-16
00-477523
SC-120-97
00-087711-00276
00-875126-00001
00-065890-00085
00-065890-00029

ELECTRICAL UNIT
(2812 ONLY)

NAME OF PART AMT.
Cord & Plug Assy. (100/120 V.) .. .1
Cord & Plug ASSY. (240 V) .ottt ettt st s st 1
Cord ASSY (LLE.C.) .ottt 1
Self-Tapping Screw 8-32 x /2 Phil. Pan Hd., “Taptite” ........ccccceiinininicccccninnne 1
Strain Relief (Use with Items 1, 2, & 3) cuiieirierieirririnicc e tercnec e neessseessernesseessnns 1
Washer (Use with items 1, 2, & 3) ...... |
End Cap — Capacitor .........ccce..e.. A
Capacitor (50/60 Hz.)... .
Bracket — Capacitor .......c.cccoviviniiiiicnnnineene -1
Self-Tapping Screw 10-24 x 'z Phil. Flat Hd., Type TT ...... .1
Self-Tapping Screw 6-32 x 3%s Hex Washer Hd., Type Rl ..o 1
ClAMP = 516 P ettt ettt sr et e s e e 1

Self-Tapping Screw 6-32 x %s Hex Washer Hd., Type RL
Relay (2 Pole) (115 V.) c..ucviiereeneereennreecerreneecrseneessecanscsane
Relay (2 Pole) (240 V.) ...
Bracket — Motor Start Switch (Incls. items 17 & 18) ..
Self-Tapping Screw 6-32 x 3/s Phil. Pan Hd., Type TT.
Switch — Electronic Start (50/60 Hz.) ........ccccoeenns

Knob — ON/OFF ........

Bracket — SWItCh RO ......ccivvuiiiiereninice ettt ettt eearerente s e e es e e nar e ne e eae 1
Self-Tapping Screw 6-32 x 3s Hex Washer Hd., Type RL ..o 2
Bracket — ON/OFF SWICh ....o.ueeeiireectciteer e entesena e e cseesseeeaesreseeene 1
Self-Tapping Screw 6-32 x s Hex Washer Hd., Type RL ..o 2
Switch & Label ASSY. ...ccovceeeccrvieernee i .1
Switch — Mylar ... e .1
Self-Tapping Screw 6-32 x 3s Hex Washer Hd., Type RL ... 2
Bracket — SWItCh .......cocciiiiiiiircnec e 1
SPACET — NYION ..ottt e b s 2
Mach. Screw 4-40 x 5/s Rd. Hd. «....cooiiiii ettt 2
Switch — POS Action ........... e eete e eee et et ra et e st v e a b ee bt e e s ener st e ee s sereebnrain 1
Timer — Relay (115 V.) (Auto-Shut-Off Only) .......cccoeeeiiiniinniinniiinns 1
Timer — Relay (240 V.) (Auto-Shut-Off Only) ............. .1
Self-Tapping Screw 10-24 x 1 Phil. Pan Hd., Type TT .1
Lockwasher #4 Medium (Auto Shutoff Only) ... .2
Mach. Nut /s Hex (Auto Shutoff Only) ......cccevvvnincnnen, .2
Self-Tapping Screw 6-32 x % Hex Washer Hd., Type RL .2
Bracket — SWILCH ...c.cooviiiiircreiercee et rers s bt cs e st s n e 1
Mach. Screw 4-40 x ¥s Flat Hd. SST ...ooeoireerriccrecnirintitecnens s sseessesssaans 2
Switch — Home Start ........ccoccveeunvnnaee .1

Harness — Wiring ...
Line — Splice......... I
ConNECtOr — INSUIALEA ....evvieieeieieeeieeeiereesreeire e s e enn st sraees e senar s somresenesanrenenns AR

5-3

(1002 “1eN) 059ve-4



=340V (vidl. £uui)

S6161-YQ-FSE-010
2812 SLICER REPLACEMENT PARTS

DRIVE MOTOR UNIT

5-4



S$6161-YQ-FSE-010

2812 SLICER REPLACEMENT PARTS

ILLUS.
PL-55325

OCONDDGO WA =

PART

SC-123-65
00-438844-00002
SC-037-73
WL-007-25
WS-018-22
SC-118-98
00-477532
00-477760
00-439032
00-438846-00001
00-438846-00002
00-438984
SC-041-01
NS-044-14
SD-038-18
SC-037-73
WL-007-25
WS-018-22

DRIVE MOTOR UNIT

NAME OF PART AMT.

Set Screw Special /+-28 x %/s Hdls., Flat Pt..
Sheave — Poly “V” ...
Cap Screw %6-16 x 1 Hex Hd .
LoCkwasher s EXIBINGL ...........cccceiveeeeceecreninneecrecirssreseaesstessseesssssassenssesnseessrrsoncans
WaAShET ...t eecr s e sa e rreerereeraseenraranes
Cap Screw /+-20 x 2 Hex Hd. .....
Bracket ~ Tensioner Adjustment .
Plate — MOtOr.....cccoveeciiniciininicineennirecnens

Gasket — MOtOr ...ccoveriricccinnre

MOtOr (60 HZ.) ettt
Motor (50 Hz.) ..

1
1
1
1
1
Cap Screw '/:-20 x 3/« Hex Hd. (SST) |
Nut — /4-20 HeX “KEPS” ...ocvrvecrrrnreimeraeiiiriresceneeessessacssnisans .2
Self-Tapping Screw 5/1-18 x /s Hex Washer Hd., Type RL .....ccovvmeivicinncnncnnns 3
Cap Screw ¥a-16 x 1 Hex H. ..ot sesessenennens 1
Lockwasher %/s External |
WASNBT ..ot cte e e e eeee s e e sae e e se s sse e e seesaeaate s snasanraesrna e ssasaeastaa st s e et easnesaneeennneeen 1

5-5

(1002 "TeW) 0S9ve-d



F=04Q0VU (IVial. Zuu 1)

$6161-YQ-FSE-010

56

2812 SLICER REPLACEMENT PARTS

ILLUS.
PL-55326

OCXNOO S WN =

PART

NS-017-41
WL-004-17
00-438845
00-439049
SC-037-73
WL-007-25
00-875180-00002
BB-015-08
00-438915-00002
RR-008-07
00-439870-00004
00-073356-00002
SC-064-04
00-073265

Screw — Knife (Incls. tems 13 & 14) ...
Set Screw /.-28 x /s Hdls., Flat Pt. “Nylok”.
Plug — Plate ThIUSE ........ccceeiiviiiieniiin sttt ee s e e nassasne e sresrene

PL-55326
KNIFE SHAFT UNIT

NAME OF PART AMT.

NUt — JaM 3a-18 HEX ..cooiiniieii it et 1

Lockwasher %/ Light .. .1

BEIt = POIY “V7 ettt s er ettt v r e rene e e s e s e et et e set e b e sene e s nesseaaraee 1

Sheave — Poly “V" Large 6-GrooVE .......ccecminiarmiiteisneneceieissseesesessrsiosesesseene 1

Cap Screw %-16 x 1 Hex Hd. ........ .2

Lockwasher 3 External .........ccoeiivecicnicencnncn. w2

Retainer — Lower Hub & Bearing (Incls. item 8) . i |

Ball Bearing .......... .- . .1

Shaft — Knife...... .1

Retaining Ring...... .

Knife (Packaged) ......cccceveerieeenrernnnnns .1

w1

.1

1




$6161-YQ-FSE-010

2812 SLICER REPLACEMENT PARTS

ILLUS.
PL-55327

CRNOOO LW =

-k -
WnN =+ O

PART

SC-122-53
WL-013-02
00-875266
00-437994
00-875265
00-438920-00002
SD-038-14
00-438975
00-438974
SD-038-19
00-439015
00-478289
00-479740

7
PL-55327
TOP COVER & LOCK KNOB UNIT
NAME OF PART AMT.

Mach. Screw 4-40 x 3/s Phil. Pan Hd. ... 1
Lockwasher #4 Internal Shakeproof ... |
Knob - Locking, Top Cover .... |
Spring — Top Cover.........cc.... .1
Stud — Locking, Top Cover . w1
Guard — Knife RiNG ......ccccoceniecirneninineecnnreniinicesininne .1
Self-Tapping Screw /4-20 x /s Hex Washer Hd., Type RL .... 2
Ferrule — Ring Guard .............ccciiiiniccinniniieccinee .. 2
Mount — Deflector .........ccooinmricccniernnecane 1
Self-Tapping Screw 8-18 x 3/» Hex Washer Hd. .3
Knife Shaft RING .....coceoviiiiiiiiicrnitete e s ebae s 1
Product DEfIECION ...t s 1
Cover — Top & LOCK KNOD ASSY. ...eiieeerircrenececccnecnniceesssecscsner e esseeensessssennes 1

(100Z eW) 059¥€-4



F-34650 (Mar. 2001)

$6161-YQ-FSE-010
2812 SLICER REPLACEMENT PARTS

TRANSPORT CARRIAGE UNIT




S$6161-YQ-FSE-010

2812 SLICER REPLACEMENT PARTS

ILLUS.
PL-55328

OO ~NOOOHhWN =

PART

00-477555
00-438907
00-439007
00-479690
00-439064
00-439017
SD-038-16
00-478424
00-479676-00001
00-875039
00-477534
00-478021
RR-006-21
00-435708
00-477555
SC-123-79
NS-018-06
00-535871
00-439006
00-478428
SC-123-08
00-438902
00-873535-00002
00-873534-00002
00-438903
00-438900
SD-038-16
00-479682-00002
00-438897
00-438896
SD-038-22
SD-038-22
00-478421
SC-123-07
00-438908
SD-015-07
00-438919
00-477747
NS-017-20
RR-006-23
00-478420
00-438911
WS-003-49
SC-123-56
SD-033-08

TRANSPORT CARRIAGE UNIT

NAME OF PART AMT.
Bumper — SHAde RO ........ooiiiiirieiiite ettt sesne st sas b s e 1
Slide Rod .....ccocvveeennce. 1
Bearing — TransSport ... ettt s eres .2
Transport — Carriage (Incls. item 5) .... . 1
Magnet — Transport ..o e A1
Wick — Slide Rod Lubrication ........ccoccevenniiineenncnncneens A
Self-Tapping Screw 6-32 x %s Hex Washer Hd., Type RL ......cccceoeeiicricenininiienncnne 2
COVEE — INTEHOCK «eevvreeeiciiieecierrceee st e rs s r et e e e e vareasmee s s e e e e renens s seseasteanasenssasenesaan 1

Arm - Meat Tray Support .
Nut — Carriage Tray .......
Knob Assy. ............
Washer — Belleville .
Retaining Ring.................
Washer — Backup (SST) ..
Bumper - Slide Rod.......
Set Screw %16=18 X 1 ..ottt
Jam Nut %1-18 Hex ... .
INSEI = SCIOW ..iicciereeeicieeiienieeittssnsttists st reae s ssee s et e en e saeecmen e seeaemtesanrrseraseneneensaen
Bearing — PiVOL ... e
Bar — Transport Interlock ........
Cap Screw /+-20 x % Soc. Hd.
Spring — Interlock Bar..............
Plate —Key...ccovvveccennienne
Pivot — Tiltable Carrier
Shaft — Interlock Bar..
Cover — TANSPOI .cecciiiririteeaesntrsr e sias e ssaeees
Self-Tapping Screw 6-32 x 3/s Hex Washer Hd., Type RL .
Plate — Pivoting Interock ........cceevimiuinnvcnieinininsinniennes
Spring — Plate Pivoting ...t e
Clip = Plate PIVOING «.......coovviiiiiiircse st e s esne
Self-Tapping Screw 10-24 x /= Hex Washer Hd., Type RL ..
Self-Tapping Screw 10-24 x 'z Hex Washer Hd., Type RL ..
Follower — INterlOCK Plate .........coooiiiiiiiiiiiiinereneeeere e er et s ses s e e s e e
Mach. Screw — Special 8-32 x 2 Truss Ha. ........cccconieviiiiiiicciiiineccc s 1
Bar — Transport ROHET .........cocovmimiceii ettt 1
Self-Tapping Screw '/+-20 x /s Hex Washer Hd., Type RL 4
Bar — LOCKOUL .....comuircriiirreiiiesstcnsrsssere e nsesssesssssssnes 1
Set Screw ~ Special .. 1
JAM NUL 3/6-24 HBX .uveneeieccieeiiitinienicnn st ee s et sas s s cnessnns .1
1
1
1
1

Ring — Retaining .....
Roller — Transport ...
Screw — Adjusting ...

Mach. Screw — Special '/4-28 x 2 BUtton Hd. ..........cccenervnnnnininnnnnennnecic s :1
Self-Tapping Screw 5/6-18 x 1 Hex Washer Hd., Type TT .....ccccevniiiinnnnnciciinnenncne 2

5-9

(1002 Je) 0sove-4



F=0400V (IVidl. cUJ )

56161-YQ-FSE-010
2812 SLICER REPLACEMENT PARTS

BASE UNIT
(2812 ONLY)

5-10



$6161-YQ-FSE-010

2812 SLICER REPLACEMENT PARTS

ILLUS.
PL-55329

WO~NOOGUAWN -

PART

00-438982
00-439085
SC-023-10
00-477721
00-439091
SD-038-21
SD-038-20
00-439042-00001
00-439042-00002
SC-041-02
WL-014-10
NS-015-01
00-437865
00-478023
SD-038-16
00-873738
00-479636-00004
SD-038-13

BASE UNIT
(2812 ONLY)

NAME OF PART AMT.

DAl ASSY. ittt ce sttt s s bt s e b se e e sh b nnsesnan s 1
Knob — Indexing ........cccceviinennenes 1
Mach. Screw 10-24 x 3. Oval Hd.. 1
Foot (Tall) .ccorrieiececeeieeeicereenes 1
Beze!l — INAEX ...ccovviiiniiiireccncenc e w1
Self-Tapping Screw 8-32 x 1'/s Phil. Pan Hd. Type TT ...ccccvvrverenrnrccccrisininnnneneneae 2
Self-Tapping Screw 8-32 x 1 Phil. Pan Hd., Type TT .....ccoiimriierrecriniremsistenerenecsne 2
Lamp (125 V) ..ot ceceeen e eececemesenesssneene 1
Lamp (250 V) ..covirvereennnces |
Cap Screw Ye20 X 1 HeX HA. ..ottt 1
1
1
1
1
8
1
1
2

Lockwasher a External “Shakeproof” ..........ccvevieccricimieisee et crrecerrsnnneseens
Nut 4-20 Hex (SST) ....covvieceiiiecceenne

Leg - Cleaning.........
Cap - Lift Leg..... reterreeatearrreese st aessesseerannan
Self-Tapping Screw 6-3
Cover — BOtOM ...t
Mount — Sharpener HOUSING .........cccmmmrernimnsinnieinnns
Self-Tapping Screw 5/1-18 x 7/s Hex Washer Hd., Type RL .......cccoeveiiiiiennnennnne

(Lo0z ren) 0sove-4

I
-
-—



F-34650 (Mar. 2001)

S6161-YQ-FSE-010
2812 SLICER REPLACEMENT PARTS

8-9-10

CARRIAGE TRAY UNIT

5-12



$6161-YQ-FSE-010

2812 SLICER REPLACEMENT PARTS

ILLUS.
PL-55330

WN =

PART

00-290984
00-295118
00-295117

00-873867-00001
SC-123-09
00-873710
SC-123-10
00-439060
WS-022-02
SC-041-02
SC-123-09
00-439060
WS-022-02
SC-041-02
00-478431
00-478015
00-479260
SC-113-52
00-070345
00-070344
00-439078
00-437006
00-438280
00-439009
00-477537-00002

CARRIAGE TRAY UNIT

NAME OF PART AMT.

ThUMD SCreW — FENCE ... cocieciiiiiercee ettt et st b s
Fence — Thumb Screw Assy. (Packaged) {Incls. item 5) (SST) ..
High Fence & Thumb Screw Assy. (Horizontal Carriage Tray)
(INCIS. EBM 4) (SST) it s s r s s s ene s 1
Support Handle & Slide Rod .......c.c.ccvcvvveueeeene
Mach. Screw Special 8-32 x ¥ Phil. Oval Hd.
Carniage Tray (SST) ..cceriirrniiiiiii et s esbessre st e saeanes
Mach. Screw Specia! 8-32 x 1'/2 Phil. Oval Hd.
Handle — CArMage ........veoreriiruimeirceeinrecssseiesies st s esssiss st st res s esane
WBSHET ..ttt e e e e s s sae bbb s s s he e e sran et srn e et eaesaesae e s rasan
Cap Screw /4-20 x 1 Hex Hd. ........ocncnnee
Mach. Screw Special 8-32 x ¥s Phil. Oval Hd.
Handle — Carriage .. rerrreeee bt rssre e aae
washer .......ccceevvneciniecnnns . .
Cap Screw /520 X 1 HeX Hd. oocevereeieeiceenecreererccecnntrenerenes
Hanger ~ Meat Grip ..............
Knob & Slide Rod Assy..
Arm & Bearing.......cccvvvvneeiniinecnens
Mach. Screw 10-24 x /2 Phil. Truss Hd. .
Washer — Handle Retaining .........ccoccovuiminmiinmnnciiicncen e
Washer — Handle TeNSION .......ccovveiiviiiniinmrnsninneenienne e veeee i,
Handie — Meat Grip (Non-Metallic) .........cooueimemnmriniiiii e,
Washer — Handle ..........ccocvnveveinnnee
Bushing ............
Meat Grip
Meat Grip Assy. (Lightweight) (Packaged)........ccocvririiirvinininiininienininnienienenanens

e T I O QO S quur ey | A Y

{1002 “feN) 059vE-d

5-13



F-34650 (Mar. 2001)

S56161-YQ-FSE-010
2812 SLICER REPLACEMENT PARTS

GAUGE PLATE UNIT

5-14



$6161-YQ-FSE-010

2812 SLICER REPLACEMENT PARTS

ILLUS.
PL-55331

OCONOONHAEWN=

PART

SC-041-16
WS-005-32
SC-123-52
00-438980
00-439021-00002
SC-124-11
00-477744
00-477745
00-439079
SD-038-13
00-439072-00002
00-478432
00-478425
SC-124-46
WL-008-13
00-478415
SD-038-14
00-438886
00-478426
00-478416-00002
00-076948
00-010928-00002
RP-002-40
00-438890
00-088298
00-479625
WS-030-58
RP-003-12
SC-088-71
00-477753
00-477754

GAUGE PLATE UNIT

NAME OF PART AMT.
Cap Screw 316-18 X 13/s HEX HA. SST ...coiiviiiirrerineennenrerneonesessveecrmesmsnseesesensessesnns 2
WaASHET ..o w2
Set Screw %124 x 5/ Hdis., Flat Pt. . .4
Gauge Plate ASSY. ......cuieciinninens .|
MOURNE = SPECIAL ....c.eereieeciie e r et ertessateartesaessanessessmenssesaansssoerrsnesanessanas 1
Set Screw 3/16-24 x 3/ Hdls., Cone Pl. ...t ssse e 3
Cover — Gauge Plate (BotOM) ......cc.ccocvrimmicnniinniicissisineinssnsesenne 1
Retainer — Cover ..........cccecceune |
DiSC = COVET .ottt ettt st s b et s 1
Self-Tapping Screw %/-18 x 7/s Hex Washer Hd., Type RL .. ....3
SUPPOTt — SlIAE INAEX ..ottt 1
Spring — INAEX BACKIASH .....coveirieiiercreiircnnen e rc et ettt s sr e sanses 1
Bushing — Anti-Rotation Rod ... 1
Cap Screw 10-24 X 3/s SOC. HA. ..oovvroiiiieeiiiiiecerere et be s sae e 3
Lockwasher #10 Internal Shakeproof . .3
Rod — Index Anti-Rotation .........coeevciinnninsininnnninciinenens .1
Self-Tapping Screw '/.-20 x 7/s Hex Washer Hd., Type RL .....cccoocoviiiiiinciinieennee 2
RO = INA@X SHAE .....cevemeiiieieeieeeeiceence e rteeeerneei e et s rerveescsncenesne e s re s e s smecmasenneae 1
Bushing — Index Slide .......c.cceceviiirenniniiccieice e
Slide — Index Mechanism (Incls. ltems 13, 14, 15, & 29) ...
Disc — Indexing DAV ......ccocomvreecriiirer et
Nut — Speciat........c.ceree
Roll Pin %22 Dia. x %4 Lg..
Cam Shaft ...t
Washer — Belleville . .
Cam — INAEXING .ot
Washer .....covieinnenne . .
ROl Pin e Dia. X 114 Lg. cocovevmeeiiierinentiirienciineeieiecsece s s insseessese s sbesnons 1
Set Screw 8-32 x 3/ Hdls., Flat Pt. .....cccovcueennnn.

Plug — Hole (Large)
Plug — Hole (Small)

(1002 "1eN) 059ve-

5-15



$6161-YQ-FSE-010
2812 SLICER REPLACEMENT PARTS

KNIFE SHARPENER UNIT
ILLUS. PART NAME OF PART AMT.
PL-55332

1 SC-113-52 Mach. Screw 10-24 x */2 Phil. Truss Hd. ......ooeiviiiiiniinnnnenen e ceensiiseesnes 2
2 00-438459-00001 Plate & COVEI ASSY. coccociiiiiiiieiiceeieee st ss e e sbss s aes st bbb s 1
3 SC-122-87 Mach. Screw “Special” 8-32 x /a Pan Hd. .....ccccoccnmcniiniiniiinene e 1
4 00-437260 ACIUALOT ...ttt vl
5 00-438430 SPIING — MaIN ..ottt e et b e ea bbbt n b 1
6 00-438464 Plunger & Ball Bearing Assy. (Incls. ltem 7) . 1
7 BB-021-36 Ball Bearing NSK R4BDD ..ot restsebistssseesressssess s sssensssasnans 2
8 00-438437 SPring — REIUM ..ot et e st e st e 1
9 00-479762 Handie — Sharpener, Cam ........c.cccimvininiin e essnsnssmsss s sssnssse e 1
10 00-873852 HOUSING & StUA ASSY. ..coiriiinirieciininineri et sesssss s esses e ssess e .1
11 00-438417 Shaft — Grinding WHEEI ..........ccccoveiiniiiiiiiiiiirinecniesnee s snas s asessanens 1
12 00-439691 Stone Service Kit ........... .1
13 00-435814 Retaining Screw (RH) ...... .1
14 00-438442 Screw — Shoulder “Special” ............c.coeue. .1
15 SC-122-87 Mach. Screw “Special” 8-32 x '/« Pan Hd. .1
16 00-439698 Lever — LOCKING ......cccoreirieccntiniiinin s cnesssanssssssnrassane .
17 00-438435 “U” Spring (Long End Inserted into Housing) ................. .1
18 SC-122-84 Mach. Screw “Special” 2-56 x */s Pan Hd. .... .1
19 00-478747 Stone — TrUING ..coceeereerenrcmrecieernereerercencae .1
20 00-435324 Spring = TRUING SEONE ....covviiiieeiiieee ettt a et ae e e 2
21 RR-006-22 Retaining RiNG .....co o 1
22 00-873835 Arm - Truing ......... .1
23 00-873836 Push Rod ~ Truing ...ccccocevveiniccniinscsnsinnns .1
24 SC-122-85 Mach. Screw “Special” 4-40 x '/» Flat Hd.... .2
25 00-439700 Plate — Rear Locking ......ccccccoevrvervcnicnnnnen .1
26 RR-006-22 Retaining Ring............ .1
27 00-438426 Spring — TrUING AFM c..c.ooiiieiieii ettt ree et tee b ss e e s esas e eaeane e .1
00-873847-00001 Sharpener Assy. (Incls. tems 1 thru 27) .o 1

FORM 34650 MARCH 2001 PRINTED IN U.S.A.

5-16



S6161-YQ-FSE-010

\ HOBA RT’ CATALOG OF

REPLACEMENT PARTS

SLICERS

(INCLUDES MOTOR PARTS)

2912 ML-104963
2912 W/AUTO SHUTOFF ML-104996

A product of HOBART CORPORATION 701 S. RIDGE AVENUE TROY, OHIO 45374-0001
FORM 34651 (Apr. 2001)

6-1



$6161-YQ-FSE-010

2912 SLICER REPLACEMENT PARTS

7-8-9-10

-
v
©
-

29-30-31

ELECTRICAL UNIT

(Looz 1dv) Lsove-4



$6161-YQ-FSE-010

2912 SLICER REPLACEMENT PARTS

ILLUS,
PL-55385

CONDINHEON =

PART NO.

00-117542-00084
00-117542-00085
00-117542-00039
SD-015-41
FE-021-21
WL-010-01
00-070486-00001
00-070487-00021
00-066621-00003
SD-024-16
SD-038-16
00-078752-00012
SD-038-16
00-438929
SD-015-38
00-271612-00002
00-439043
00-439041
SD-038-16
00-439040
SD-038-16
00-087711-143-1
00-873803
SD-038-16
00-479683
00-478427
SC-060-40
00-087711-00324
00-087714-039-5
00-087714-039-6
SD-037-95
WL-006-43
NS-011-01
SD-038-16
WL-006-43
NS-011-01
00-477523
SC-120-97
00-087711-00319
SC-120-97
00-087711-00319
00-873551-00001
00-873809
00-065890-00085
00-065890-00029

ELECTRICAL UNIT

NAME OF PART AMT.

Cord & Plug AssY. (100/120 V.} c.urecceiriicreriniiinisctenie st e ssessssesssssneaesansssseseens 1

Cord & Plug AsSY. (240 V.) ..ottt e es st s saebene 1
COTA ASSY (LLE.C.} cireeiiiitierericcteiiireesteie st sve e ae s sse s s e s e saassasaeees s b et snnanas 1
Self-Tapping Screw 8-32 x /2 Phil. Pan Hd., TYPe TT .cocciiirnerrrienrnernnseeeecveaenes 1
Strain Relief (Use With Rem 1, 2, & 3) ...c.ccnieieniiinniiiiiecreeeer it sreserseneens 1
Washer (Use With ltem 1, 2, & 3) ..ccooiiiiiieeieecteretee sttt se e aen s 1
ENd Cap — CaPaCHOr ......c.cociciiteereicinees et seeee e sie et e e se e s ansaenaee 1
Capacitor (50/60 Hz.) ... 1
Bracket — Capacitor ......cc.ccoccerveveereceennnens .1
Self-Tapping Screw 10-24 x /2 Phil. Flat Hd., Type Tr ...... .2
Self-Tapping Screw 6-32 x % Hex Washer Hd., Type RL .1
ClAMP — CADIE ....covvvieceiieetieenie e etere e e et s e st e snessasreassrasssssaestassassassassessessassansen 1
Self-Tapping Screw 6-32 x %s Hex Washer Hd., Type RL .........ccoovvevniinriiecnennee. 2
Bracket — Motor Start Switch ..........oooviiiiciecceee,

Self-Tapping Screw 6-32 x /s Phil. Pan Hd., Type TT.

Switch — Electronic Start (50/60 Hz.) ........cococoimevceevrnveenence

Self-Tapping Screw 6-32 x % Hex Washer Hd., Type RL
Bracket — ON/OFF SWItCh ....c..coccuieeeiiececcee e
Self-Tapping Screw 6-32 x %s Hex Washer Hd., Type RL
Switch — Toggle (NVR) ....ccocvrnvciiininccniieicn .
SWItCh — MYIAT ..t
Self-Tapping Screw 6-32 x % Hex Washer Hd., Type RL ...
Bracket — SWItCh ......cooeciiiirieicre e
Spacer — Nylon .......ccvveeeceennee .
Mach. Screw 4-40 X 88 Rd. HA. ..ot 2
SWILCh — POS ACHON ...ttt eee e e esseresteenen s raecsreses e sa e s esaeesmenas
Timer ~ Relay (115 V.) {Auto Shutoft Only) ...
Timer — Relay (240 V.) (Auto Shutoff Only) .
Self-Tapping Screw 10-24 x 1 Phil. Pan Hd., Type TT ...c.ccconinieneeinnecrnicnenn 1
Lockwasher #4 Medium ..ot seees 2
Mach. Nut 4/40 HeX ........ccoeuernirereeeeeeeeve e recnseeneenen
Self-Tapping Screw 6-32 x %s Hex Washer Hd., Type RL
Lockwasher #4 Medium .. .

Mach. Nut 4/40 Hex......
Bracket — Switch ........ccccccrencrirerenens .
Mach. Screw 4-40 x ¥s Flat Hd. (SST) c.cccevrmmiiiiccncinci et vesnene 2
SWILCh — HOME STAM ...t seee et st 1
Mach. Screw 4-40 x ¥s Flat Hd. (SST).
Switch — Home Start.........coococeunnnns
Harness — Wiring
Wire — Bundle ........ccoeeeenee.
Line - Splice...................
Connector —

6-3

(Looz 1dy) Lsove-4



S$6161-YQ-FSE-010

2912 SLICER REPLACEMENT PARTS

16-17-18

DRIVE MOTOR UNIT .

(rooz 1dy) 159v8-4

6-4



56161-YQ-FSE-010

2912 SLICER REPLACEMENT PARTS

ILLUS.
PL-55386

CONOONHWN =

PART NO.

SC-123-65
00-438844-00002
SC-037-73
WL-007-25
WS-018-22
SC-118-98
00-477532
00-477760
00-439032
00-438846-00001
00-438846-00002
00-438984
SC-041-01
NS-044-14
SD-038-18
SC-037-73
WL-007-25
WS-018-22

DRIVE MOTOR UNIT

NAME OF PART AMT.

Set Screw Special '/:-28 x ¥ Hdls., Flat Pl ....ccocociiniiniiicciinicnicineencseeens 2
Sheave — POIY *V7 ...ttt st 1
Cap Screw %16 x 1 Hex Hd. ...

Lockwasher *s External ......... .2
WaSher .....cocvmrvnicnrcnnnnns .2
Cap Screw /-20 x 2 Hex Hd. ... .1
Bracket — Tensioner Adjustment |
Plate — Motor......cccoieenniiicsens .1
GasSKet = MOO ...t ccenii e ses s s e sas s b e ea et aasaes 1

MOOT (B0 HZ.) .ottt s e st 1
Motor (50 Hz.) ...
Standoff ......cceevveeviicerecinr e,

Cap Screw Y4-20 X 3 Hex Hd. (SST) .cccccicianmiiiininininmrncssnsieescssesressssenes 1
Nut — Va=20 HEX “KePS” .....covirrnriiriiiciecrcccetine et sttt 2
Selt-Tapping Screw 5e-18 x %« Hex Washer Hd., Type RL . .3
Cap Screw %s-16 x 1 Hex Hd. .occveeveiiiicininccininas .1
L.ockwasher %s Extemnal .. W1
WASKNEE .oeeieeeecinrrese et sree e e te s er e r e e et sase st ee st sat s smnsasaes s b e s e b e msan e sasssssmasesatens 1

(1002 1dy) 1S9¥e-4



F-34651 (Apr. 2001)

S$6161-YQ-FSE-010

6-6

2912 SLICER REPLACEMENT PARTS

ILLUS.
PL-55387

OCONOOOAWN =

PART NO.

NS-017-41
WL-004-17
00-438845
00-439049
SC-037-73
WL-007-25
00-875180-00002
BB-015-08
00-438915-00002
RR-009-07
00-439870-00004
00-073356-00002
SC-064-04
00-073265

12 14

KNIFE SHAFT UNIT
NAME OF PART AMT.
NUt — Jam 5/a=18 HeX ...ccccciirititiceeencrietitiin e 1
Lockwasher 5/s Light ... . - R .
Belt — POIY “V7 ..t rreesee e e rress st e et n e e e e e e bees |
Sheave — Poly “V” Large 6 Groove |
Cap Screw =16 X 1 HexX Hd. ...t n e 2
Lockwasher 3/s EXternal ........cccoociierinimrinciiicinc ettt 2
Retainer — Lower Hub & Bearing (Incls. ltem 8) 1
Ball Bearing ........cccocnveevvieiicncnnicsescneneceeees |
Shaft = KNIE ...c.ccovviriiiiitrii ettt b e 1
Retaining RiNG ... iirniiiiii ettt s 1
Knife (PACKaged) .......ccorveermrinierieninrenreeesrecrcesmssssmssssessesenne 1
Screw — Knife (Incls. items 13 & 14) .......... 1
Set Screw /e-28 x %s Hdls., Flat Pt. “Nylok” .. .1
PiUG — PlAtE THIUST ...ttt ettt st 1




$6161-YQ-FSE-010

2912 SLICER REPLACEMENT PARTS

ILLUS.
PL-55388

COoO~NOOEWN =

PART NO.

SC-122-53
WL-013-02
00-875266
00-437994
00-875265
00-438920-00002
SD-038-14
00-438975
00-438974
SD-038-19
00-439015
00-478289
00-479740

7
PL-55388
TOP COVER & LOCK KNOB UNIT
NAME OF PART AMT.

Mach. Screw 4-40 x %5 Phil. Pan Hd. ..o, 1
Lockwasher #4 Intemal Shakeproof ............. |
Knob - Locking, Top Cover .............. 1
Spring — Top Cover........cc....... 1
Stud - Locking, Top Cover. .1
Guard — Knife RiNG .......cccoreieenicrecrrnrcereesississesssinisenes .1
Self-Tapping Screw /+-20 x 7/s Hex Washer Hd., Type RL .2
Ferrule — Ring GuArd ........cccceevivimneirieerniieneeeineeninncnnies .2
Mount — DefleCtor ........cccccririirrcrnceee e |
Self-Tapping Screw 8-18 x 3/s Hex Washer Hd. ..........cccocovvirieinne. .3
Knife Shaft RiNG .......ccoeviiininiec s 1
Product Deflector ............ccc..... .1
Cover — Top & LOCK KNOD ASSY. .....covierriieeiicireeciiitnecnrecne s sessase s s 1

(Looz 1dy) 169¥€-4



F-34651 (Apr. 2001)

$6161-YQ-FSE-010
2912 SLICER REPLACEMENT PARTS

TRANSPORT CARRIAGE UNIT




56161-YQ-FSE-010

2912 SLICER REPLACEMENT PARTS

ILLUS.
PL-55389

OO~ A W =

PART NO.

00-477555
00-438907
00-439007
00-479690
00-439064
00-439017
SD-038-16
00-478424
00-478462-00002
00-875039
00-477534
00-478021
RR-006-21
00-435708
00-477555
SC-123-79
NS-018-06
00-535871
00-439006
00-478428
SC-123-08
00-438902
00-873535-00002
00-873534-00002
00-438903
00-438800
SD-038-16
00-479682-00002
00-438897
00-438896
SD-038-22
SD-038-22
00-478421
SC-123-07
00-438908
SD-038-23
00-438919
00-477747
NS-017-20
RR-006-23
00-478420
00-438911
WS-003-49
SC-123-56
SD-033-08

TRANSPORT CARRIAGE UNIT

NAME OF PART AMT.

Bumper — Slide RO ........oocciiieiireeennierrene s reses s s ssessssesesnreesotesasesscresssamtennacece 1
Slide = Rod................ . .1
Bearing — TranSPOrt ... et st saa e s 2
Transport — CAITIBOE ......occvvvecerinicrininiceiiseret e rasns s seens et sssnen s saeaasas s 1
Magnet — TIANSPOTL .......virveeireererereer ettt e et cre e sseeseesseestser e sescessoeeneessemsrestesansren 1
Wick — Slide Rod LUDHCALON ....oovceemiciererercessitiscistnis et istessse i sosasacaee 1
Self-Tapping Screw 6-32 x 3%s Hex Washer Hd., Type RL ..o, 2
COVEN — IMEHOCK «c..ceeeererecnrie ittt ettt et rsst s e s s srmbassmee 1
Arm — Meat Tray SUPPOM ..o e e e 1
Nut = Carmiage TraY ......ccccccovieeeiiiii ettt st et se st s samssneenns 4
KNOD ASSY. 1.everrierenecarereseeiseesssenersneesarmsaseaessresstesrenssnesrussssnrenessaasessssosesmeesnessasmenen saas 1
WaSsher — Belleville ...t 4
Retaining RiNG ......cocccciiiiininniniiicnii st sensst s st sas s s saeesensnss 1
Washer — Backup (SST) ..cccccerrieeeerccreetere s rme et saeceme s e sabessnaeeons 2
Bumper ~ Slide RO ...t 1
St SCIEW 5/16-18 X 1 ..rveiircrnrrircerie sttt se st st sbs e s s n e b sbe s s nbenaan 2
JAM NUE 316718 HEX ...cvereeeinrnrerireeecnisiiesmreceresnsessnsrans e nssensssescssssessmassassesessensessessenes 2
INSEI = SCIBW ...ttt ettt ae st st et st sa st ssssnesnee 2
Bearing - Pivot................. .2
Bar — Transport INt@HOCK .....ccccorerveerceirecreiecrreairnrertsesenssnesessesscssssssssessereecssasesanasnas 1
Cap Screw /a-20 X 58 SOC. HA. ....uoeeeeeereeerreece et eaee e e e 2
Spring — INterock Bar ... 1
Plate - Key.........cccc... .1
Pivot — Tiltable Carrier .. 1
Shaft — Interlock Bar.. .1
Cover — Transport ........ccevveeemericcir e .1
Self-Tapping Screw 6-32 x % Hex Washer Hd., Type RL .2
Plate — Pivoting Interlock ..........ccccnmnciinincniccieees W1
Spring - Plate Pivoting .. .1
Clip — Plate Pivoling ......c.coreveeiiieeciereececcciecsneceseninaee .2
Self-Tapping Screw 10-24 x '/ Hex Washer Hd., Type RL . .2
Self-Tapping Screw 10-24 x '/ Hex Washer Hd., Type RL .......ccccvcinviiicincnees 4
Follower — INerloCK Plate ......oo ottt 1
Mach. Screw — Special 8-32 x /2 Truss Hd |
Bar — Transport ROIIEr .......cccvveevevvrnicenicreiecccraniereseseas .1
Self-Tapping Screw '/+-20 x /s Hex Washer Hd., Type RL ... .4
Bar — LOCKOUL ...ttt rsesniesee .
Set Screw — Special .. WA
Jam Nut %8-24 Hex ..o .1
Ring - Retaining .... e .1
Roller — Transport .. .1
Screw ~ Adjusting ...... .1
Washer .......

Mach. Screw — Special /s-28 x /2 Button Hd. .....cccorciiciie e 1
Self-Tapping Screw 5/1s-18 x 1 Hex Washer Hd., Type TT .c.ccevvvicniiinciccinicinns 2

(1002 1dv) 159vE-4



F-34651 (Apr. 2001)

$6161-YQ-FSE-010
2912 SLICER REPLACEMENT PARTS

BASE UNIT

6-10



56161-YQ-FSE-010

2912 SLICER REPLACEMENT PARTS

ILLUS.
PL-55390

O©ONOOAHWN -

PART NO.

00-438982
00-439085
SC-023-10
00-477735
00-439091
SD-038-21
SD-038-20
00-439042-00001
00-439042-00002
SD-038-16
00-478036
00-479636-00004
SD-038-13

BASE UNIT
NAME OF PART AMT.
DiHAE ASSY. et rise e reere e et e ene et e s s tesaeeen e e e e e ese s e e e e e e e st s e senearenn 1
Knob — Indexing ........cccecvinerccnnrancnne, ettt 1
Mach. Screw 10-24 X 3/s Oval Ha. ..ot ecent s neene 1
Label — Start/Stop 1
Bezel = INdeX .....c.vevrvcvcnirreecccrnnee 1
Self-Tapping Screw 8-32 x 1 /s Phil. Pan Hd., Type TT . 2
Seif-Tapping Screw 8-32 x 1 Phil. Pan Hd., Type 1T ...... .2
Lamp (125 V) ottt .1
Lamp (250 VL) couvecerceievernenrecretnseresseesmsse s saesesescsesessnassnne 1
Self-Tapping Screw 6-32 x %s Hex Washer Hd., Type RL ... 8
Cover — Upper Electrical ......c..ccoonrivniiniiicnineniniinininnnn, 1
Mount = Sharpener HOUSING .......ccivecvvinininiinnicnenininnnes |
Self-Tapping Screw */1e-18 x /s Hex Washer Hd., Type RL .....ccccooiiivvvricninnninennes 2

6-11

(tooz “dv) L1s9ve-d



F-34651 (Apr. 2001)

$6161-YQ-FSE-010
2912 SLICER REPLACEMENT PARTS

20 THRU 24

N
@ = 26

28 THRU 32

34 :
é\ PL-55391

AUTOMATIC BASE UNIT

6-12



$6161-YQ-FSE-010

2912 SLICER REPLACEMENT PARTS

ILLUS.
PL-55391

DN HWN -

PART NO.

00-478300
00-873688
00-478299
00-108001
00-106502
00-873689
SD-009-16
8C-125-16
00-478274
00-478265
00-479752
00-873236
00-873234
00-479677
00-087714-042-1
00-087714-042-3
WS-023-22
WL-007-01
NS-008-07
00-479708
00-478392
WS-023-22
WL-007-01
NS-009-07
00-873485-00002
SD-038-16
00-088196-00028
00-087714-039-5
00-087714-039-6
WS-022-01
WL-014-07
NS-011-18
SD-038-16
00-478034-00001
00-477722
00-873698-00002
00-477753
00-479681
00-873519
00-479166
SC-110-31
WL-008-13
00-873700
00-873770-00001
00-478275
00-478449

AUTOMATIC BASE UNIT

NAME OF PART AMT.

Handle - Lift Lever ....... ek era e e oL i eees e e e st ne e e e nNR e s e s hae st a et e e s e e naa s 1
Lift — Lever .............. 1
Spacer - Lift Lever . 1
Foot - Lifting Lever ... 1
Push Nut .......ccoceiineee 1
Retainer — Lifting Lever ........ccoceoveecvvivinnencnnes 1
Self-Tapping Screw '/:-20 x %a Hex Hd., Type F................. 2
Screw — Cap %-18 x5 a Hex Hd. ...................... 4
Label — Auto/Manual (Domestic)....... 1
Label — Speed Select {(Domestic) .. w1
PCB Assy. — Carriage Speed ...........coviirinenennceetsinnr et sesese s 1
StOp — TWO-SPEEA SHCET ...ceriveevrireiecr it strtcrr e erresaessaeessssre s sneeressaesnsessnesmane 1
Bracket — Speed Control .. 1
Knob & Fastener Assy...... 1
Relay (2 Pole) (115 V.)... i
Relay (2 POIE) (240 VL) et cvvesssernessssse e seecacssmesssssseenes s see st esanessasesnens 1
Washer R 2
Lockwasher 6 External Shakeproof ...........cuuecrirreriitieesenciesesesienessessasnnens 2
2
1
2
2
2
2
1
8
1
1
1
1
1
1

Mach. NUt 6-32 HEX ......ocoviiiiic s s st
Board — Printed Circuit .. .
SPACET — NYION ..ttt tnness e eesresse s seres s rres s aer s s esanrassmesesansesonene
WAASHET ittt s e b s r s et e
Lockwasher 6 External Shakeproof ..........cccurnercrennnncnnnnniniesncsinenees
Mach. Nut 6-32 HeX .....ccccoevvinnenneee

Cover — Electrical (115 V.
Self-Tapping Screw 6-32 x 3s Hex Washer Hd., Type RL .
Breaker — 2 Amp. Thermal Overload .........cc.coceveeerecerrerrene
Timer — Relay (115 V.) (Auto Shutoff Only) ...
Timer — Relay (240 V.) (Auto Shutoff Only} ...
WASHEI ..ottt
Lockwasher #10 External Shakeproof (SST)
Mach. Nut 10-24 Hex (SST) ..cccccvviviiiiirnecccirnies .
Self-Tapping Screw 6-32 x ¥s Hex Washer Hd., Type RL ....cccocvvrevicinincns ....10
COVET — BOMOM ..ttt et 1

Base — Automatic ...
Plug — HOle (Large) .....cc.oomveiiiieiccircc et er s e 1
Grommet — EIECHIC ....cvvvveerreeerieririeniee ettt r e essen e sre e e s r e er s smes s ne e seannseae 1
Motor — Flange Mount s Hp. (90 VDC) .....coomriveriieeiiererevesineseneesssecssneonsnesseenene 1
Motor — Flange Mount /s Hp. (180 VDC)(240 V.) c.c.ccovirermrnrccinincnrrcsnncssnane 1
Mach. Screw 10-24 X s HEX HA. ..ot ceeceanene et s ssassneassses 4
Lockwasher #10 Internal Shakeproof ... cevveveiieinreccrensreeesecnneene e e creeereesenes 4
Lever — Lifting Assy. (Incls. fems 1 thru 5) .........veviieiiccciirnirecrecrnreeererne s e 1
HAMESS ~ WIHING ..viceeereeieeceercccenerteececrereneeintns e sasesisceeeeneenneesaensesrrerseseneessssssuesaees 1
Kit — Leg St 4" ...ttt e s esae s ane s 1
Tool — Brush (Bison MOTOT) ...c.coiiiiiiiniiiii it snesn e s san e e rssss s 1

(Looz 1dv) 159p€-4

6-13



S6161-YQ-FSE-010

2912 SLICER REPLACEMENT PARTS

N
)
]
0
0
3
(o

AUTOMATIC CARRIER UNIT

(1002 udy) Lsove-4

6-14



S$6161-YQ-FSE-010

2912 SLICER REPLACEMENT PARTS

ILLUS.
PL-55392

CONOO LA WOWN =

PART NO.

00-478252-00002
SD-024-29
00-478429
00-873591
WL-007-02
SC-009-49
00-477763-00002
00-477755-00002
00-478269
00-478277
RR-007-21
00-478406
00-477775
WL-007-02
SC-009-49
00-478003
NS-017-41
WL-019-12
00-477781
RP-005-04
00-478027
00-478040
RR-008-05
RR-009-03
00-478006
RR-007-21
00-478005
RR-007-21
00-873438
WL-007-16
SC-118-17
RR-009-03
00-087711-00270
00-478284
NS-009-02
WL-006-43
SC-060-40
00-478408
NS-017-03
00-478010
00-477764
00-479951
SD-038-16
00-478024
00-477761-00002
00-478025
SC-007-68
WL-007-07
00-477767
RR-010-06

AUTOMATIC CARRIER UNIT

NAME OF PART AMT.
Bracket — PAWI .. ..ot cnre e s e e ee s bn e e s snaene 1
Self-Tapping Screw 10-32, Type TT .. .3
Spring — Pawl .....ccooiineccnccinenenns .1
Pawl — Auto-Engage ... 1
Lockwasher 6 Ext. ............ccc... .1
Mach. Screw 6-32 x % Rd. Hd. .1
Ramp — AULO-ENQGAGE .....coimieiii it .1
Carrier — AUOMANC o..ocviieieeiccicrc st 1
Bearing (Auto) — Carrier w2
Wick - Carrier............. |
Retaining RiNG ....covvveiiiiicim et s s ras s 2
Lock — AULO/MANUAL .......c.ooiiiiiiirirent ettt sttt st a e 1
Key — Auto-Engage .... |
Lockwasher #6 Ext. ................. e
Mach. Screw 6-32 x %s Rd. Hd. ... .2
Assy. — Main Link (Incls. Item 21) |
Nut — Jam %4-18 Hex ................... . |
LOCKWASRET 58 EXL. ....ooveiiiiiriiiieiciiit ittt est e senssana e s 1
PIVOTt = MAIN LINK ©eocieiniieieire e nerceessisc s st ests s saesre csbesarees esses sreeae se s ssaannses 1
Roll Pin /e Dia. X 3/4 Lg. .1
Bearing — Main Link .... .1
Washer — Main LiNK ......ccorveiienmenenice e ecccenrersaesseesaressseceenssesseesneaaes .1
Retaining RiNg ....cooo ittt asss e ccsessnessssas 1
Retaining Ring...... w1
Link Assy. — Carrier . 1
Retaining Ring................ w1
Link Assy. — Motor Drive w1
Retaining Ring.....c..ccceeeeunt |
Assy. — Motor Crank Link ............... .1
Lockwasher '/« Extemal Shakeproof ..................... B |
Cap Screw /+-20 x 1 /s Hex Hd. ........ R rereerrretesesnesaeerseeseranas 1
Retaining RiNG .....ccoeveccrniceceninns R 1
SWItCh — AULO/MANUAL ....c..oeirirecreesimree e reae it ecrecnsene e s sae e st sseesnnessratsssans 1
Barrier — MYIBE .....ooreceiiecreet et cc e cba s et s e e st be s sabn e s sane 1
Mach. Nut 4-40 Hex ...... .2
Lockwasher #4 Medium ........... 2
Mach. Screw 4-40 X 5/a RA. HA. ..ccoocoveiiiiiiiicriiirienneni e srec s recs e mssase s 2
Pin — Carnier Shaft ...t e 1
JAM NUt Y420 HEX .ottt sttt sae b snssassansn 1
Knob & Lever Assy. .... |
Shaft — Auto-Carrier ... .1
Bracket — SWItCh .......ccccccvirerreniniiin s .1
Self-Tapping Screw 6-32 x % Hex Washer Hd., Type RL . .2
LOCK = SWIVEL ...eeeeiiiieeiieeirecceeieieerie s e e s veessaeseseassessesssennesssassssnesnnnonsasaenseneerssannen 1
SWIVEl — AULO-CAITIBE ....oovveirveiiiiriseieceecerceeseersreeenersesmes s e s s as s eeesemeessesssnasnesosanns 1
Nut — Swivel Lock ........ccccvvnnne U |
Mach. Screw 8-32 x 5 Rd. Hd. 2
Lockwasher #8 ........ccoevvninnee 2
Shaft - Pawl ...... e 1
RetaiNniNg RiING ..occeeviereeeicreierrerneeir e s ee e be s s ees e ser e e res b s eas s st n e e s amnns 2

(1002 1dy) 159p€-4

6-15



F-34651 (Apr. 2001)

S$6161-YQ-FSE-010
2912 SLICER REPLACEMENT PARTS

8-9-10

CARRIAGE TRAY UNIT

12-13-14




56161-YQ-FSE-010

2912 SLICER REPLACEMENT PARTS

ILLUS.
PL-55393

PART NO.

00-290984
00-295118
00-295117

00-873867-00001
SC-123-09
00-873710
8C-123-10
00-439060
WS-022-02
S§C-041-02
SC-123-09
00-439060
WS-022-02
SC-041-02
00-478431
00-478015
00-479260
SC-113-52
00-070345
00-070344
00-439078
00-437006
00-438280
00-439009
00-479686
00-479685
SC-124-41
00-477537-00002
00-873604

CARRIAGE TRAY UNIT

NAME OF PART AMT.

ThuMb SCrew — FENCE.......ociiieiiiirteiccccr ettt sesse s st saene
Fence — Thumb Screw Assy. (Packaged) (incls. ltem 5) (SST)
High Fence & Thumb Screw Assy. (Horizontal Carriage Tray)

(INCIS. HEM 4) (SST) ceiiiirirreeceicieeticrerte st svs st e srres st e s essneseesesesssssessssaesasesseanns 1
Support Handle & Slide RO ...ttt eenee e 1
Mach. Screw Special 8-32 x 3/s Phil. Oval Ha. ..........ccveerece e rereeeens 3
Carriage Tray (SST) .cccvveveeerirrrreerenressiensnnasnens 1

Mach. Screw Special 8-32 x 1 /2 Phil. Oval Hd. . 2
HaNdIe — CAMMBOE .....cceveeeiiecierierereteeecetrce e st et et s eessaesssssse st eeeesaesasessestessasassasanen 1
WASNET oottt cerceeasreesassenessssn s ser s e ot sr e me s s e e see s e ean s soesaessnesrassasnaen 1
Cap Screw '/4-20 x 1 Hex Hd....... - w1
Mach. Screw Special 8-32 x 3 Phil. Oval Hd. .......cccoceevecunnnes .3
Handle — Carfiage ........ccoevcennrecrccencons 1
WaSher ....ccccoccnveeeciiencnnees e d
Cap Screw '/+-20 x 1 Hex Hd.. 1
Hanger — Meat Grip ..ot |
Knob & Slide Rod Assy.. . . . . w1
Arm & Bearing ... e R |
Mach. Screw 10-24 x '/z Phil. Truss Hd. R |
Washer — Handle Retaining .......ccccveecverncenenininecrnereesseennssessnesaeeorsnsssnssesssessressans 1
Washer — Handle TeNSION .........cocuoecieviiiieiicenen et sstse e sessnesaa s 1
Handle — Meat Grip (Non-Metallic) .............. |
Washer — Handle ..........ccccccovinnnnnee. . |
BUSQING ..ottt |
Meat Grip ... |
Feed Chute ....... RS
Hanger — Chute ........ccocovvveciiinreccnnnreneennenns 2
Mach. Screw Special 8-32 x 5/ Phil. Oval Hd. 2
Meat Grip Assy. (Lightweight) (Packaged).........c.cccooiiicvnciiininniinnnieneen w1
Feed Chute ASSY. ... PN 1

(100z 1dy) L5ove-4

6-17



F-34651 (Apr. 2001)

$6161-YQ-FSE-010
2912 SLICER REPLACEMENT PARTS

GAUGE PLATE UNIT




$6161-YQ-FSE-010

2912 SLICER REPLACEMENT PARTS

ILLUS.
PL-55394

OCONOUHWN -

PART NO.

SC-041-16
WS-005-32
SC-123-52
00-438980
00-439021-00002
SC-124-11
00-477744
00-477745
00-439079
SD-038-13
WL-007-20
00-439072-00002
00-478432
00-478425
SC-124-46
WL-008-13
00-478415
SD-038-14
00-438886
00-478426
00-478416-00002
00-076948
00-010928-00002
RP-002-40
00-438890
00-088298
00-479625
WS-030-58
RP-003-12
SC-088-71
00-477753
00-477754

GAUGE PLATE UNIT

NAME OF PART AMT.
Cap Screw 5/1e-18 X 1 3/s HeX HA. (SST) veccveeiriiieriescireireceerremesiece e rvveseresnssasasssenes 2
WaSher ..ot w2
Set Screw 5/e-24 x 5/ Hdls., Flat Pt. ....4
Gauge Plate ASSY. .....ccovenreiirnnnenns e 1
Mount — Special .......ccoevvereceernvenerienens R |
Set Screw %/1e-24 x 5/s Hdls., Cone Pt. 3
Cover - Gauge Plate (Bottom) .......... ol
Retainer — Cover . |
DiISC — COVEN ...eiiicccrcriecescieneretes e s eenbe s saesaeene 1
Self-Tapping Screw %-18 x 7/s Hex Washer Hd., Type RL 3
Lockwasher 3/1s Ext. ShaKeproof.........ccvicvrreciiiiccirenrenreeemeeseessensiesssessressaesssensans 3
SUPPOIt — SHAE INAEX ..cvvvreeeerrrceerrrererrreseriaereceresressesiaesssessnessaesssessasssesssrssassorsessanen 1
Spring — Index Backlash ..ot |
Bushing - Anti-Rotation Rod ... |
Cap Screw 10-24 x ¥. Soc. Hd. ..... .3
Lockwasher #10 Internal Shakeproof .. 3
Rod — Index Anti-Rotation .........c..eceiiiecincnncncnncinnens R |
Self-Tapping Screw Y.-20 x 7/e Hex Washer Hd., Type RL 2
Rod - Index Slide ....... w1
Bushing ~ Index Slide ........ 2
Slide — Index Mechanism .. |
DisC — INAeXING DAVE ..ot a e 1
NUL = SPECIB ...oiverriiiieriirciriecrrrecr e e rressreee st seaesnesesreasassresssnserssstasssssessaesssneessarens 2
Roll Pin %32 Dia. x %4 Lg . . . w1
CamShaft .....ociiiii e e el
Washer ~ Belleville .. . . a2
Cam = INAeXING ......covviiimiin s w1
Washer .....cccooveeneecceenen 2
Roll Pin '/s Dia. x 1 YsLg. ....ccccen... 1
Set Screw 8-32 x s Hdls., Flat Pt. 2
Plug — Hole {Large) ........ccccceuueee 2
Plug — HOIE (SMAl) ..ot st et 4

(tooz 1dv) 159pe-4

6-19



S6161-YQ-FSE-010
2912 SLICER REPLACEMENT PARTS

KNIFE SHARPENER UNIT
ILLUS. PART NO. NAME OF PART AMT.
PL-55395

1 SC-113-52 Mach. Screw 10-24 x /z Phil. Truss HU. ...c..oveviiireieiceiciinenrec e ntvessscnereeaes 2
2 00-438459-00001 Plate & Cover ASsY. ......c.ccovriniinveninninnns 1
3 8C-122-87 Mach. Screw Special 8-32 x '/« Pan Hd. .. a1
4 00-437260 ACtUAIOT ..o .1
5 00-438430 Spring - Main .......cccoeeeirinrencereeeees 1
6 00-438464 Plunger & Ball Bearing Assy. (Incls. item 7). i
7 BB-021-36 Ball Bearing NSK R4BDD .. .2
8 00-438437 Spring — Retum ................. A1
9 00-479762 Handle — Sharpener, Cam . .1
10 00-873852 HOUSING & SUA ASSY. .ueveeeeeciuniriensersricererenteesseesiessarsoessassrensoniasnsssessseescrcsensonasassoes 1
11 00-438417 Shaft — Grinding Wheet............ ereree et ettt e aesesbesa et et n e b e s bean e rananen 1
12 00-439691 Stone Service Kit ............ 1
13 00-435814 Retaining Screw (RH) 1
14 00-438442 Screw — Shoulder Special ... e A
15 SC-122-87 Mach. Screw Special 8-32 x /s Pan Hd. .......cccccueneeenen .1
16 00-439698 Lever — Locking ...coeveeeniniiiccniinie e A
17 00-438435 “U” Spring (Long End Inserted Into Housing) 1
18 S8C-122-84 Mach. Screw Special 2-56 x %16 Pan Hd. . .1
19 00-478747 Stone — TrUING ...ecoeeerenrcenrcrccrenraerereesnen A
20 00-435324 Spring - Truing Stone . .2
21 RR-006-22 RetaiNiNg RING ....ccciienieieieciiiiinntereseeesse s e s e sssessseosreesetessssrssassnssassssesnesressasuserans 1
22 00-873835 AN = TIUING ..ot ereseaess e ce st e st e s te s nssaavnasse s e s earaasstantasnsessnsraransassssersnse 1
23 00-873836 Push Rod — Truing ..o A
24 SC-122-85 Mach. Screw Special 4-40 x /s Flat Hd. .2
25 00-439700 Plate — Rear Locking ........c.coovvvirmncncnne 1
26 RR-006-22 Retaining RING ....ooeiee st see e et b e e e n e 1
27 00-438426 SPring = TRUING AIM .ottt ettt et et eba et s e e st ssbae s smee e 1
00-873847-00001 Sharpener Assy. (Incls. tems 1 thru 27) ... sces e reeeenne 1

FORM 34651 APRIL 2001 PRINTED IN U.S.A.

6-20



Ref: NAVSEAINST 4160.3A NAVSEA S0005-AA-GYD-030/TMMP

NAVSEA/SPAWAR TECHNICAL MANUAL DEFICIENCY/EVALUATION REPORT (TMDER)

INSTRUCTIONS: Continue on 8 %" x 11" page if additional space is needed.

1. Use this report to indicate deficiencies, problems and recommendations relating to publications.
2. For CLASSIFIED TMDERs see OPNAVINST 5510H for mailing requirements.3.

3. For TMDERSs that affect more than one publication, submit a separate TMDER for each.

4. Submit TMDERS at web site hitp://nsdsa.phdnswc.navy. mil or mail to: COMMANDER, CODE 310 TMDER Bidg 1388,
NAVSURFWARCENDIV NSDSA, 4363 MISSILE WAY, PORT HUENEME CA 93043-4307

1. PUBLICATION NUMBER

2. VOUPART

3. REV/DATE or CHG/DATE

4. SYSTEM/EQUIPMENT ID

5. TITLE OF PUBLICATION

6. REPORT CONTROL NUMBER
(6 digit UIC-YY-any four: >00000¢-03-3000)

7. RECOMMEND CHANGES TO PUBLICATION

7a. Page # 7b. Para #

7c. RECOMMENDED CHANGES AND REASONS

8. ORIGINATOR’S NAME AND WORK CENTER

9. DATE

10. ORIGINATOR'S E-MAIL. ADDRESS

11. TMMA of Manual
(NSDSA wilt complete)

12. SHIP OR ACTIVITY Name and Address (Include UIC/CAGE/HULL) 13. Phone Numbers:

Commercial
DSN
FAX

o -

-

NAVSEA 4160/1 (Rev. 7-2003)

S/N 0116--985-4100




FOLD HERE AND TAPE SECURELY

PLEASE DO NOT STAPLE
INCLUDE COMPLETE ADDRESS
USE
PROPER
POSTAGE
FOR OFFICIAL USE ONLY
COMMANDER
CODE 310 BLDG 1388
NAVSURFWARCENDIV NSDSA
4363 MISSILE WAY

PORT HUENEME CA 93043-4307

FOLD HERE AND TAPE SECURELY
PLEASE DO NOT STAPLE




Ref: NAVSEAINST 4160.3A NAVSEA S0005-AA-GYD-030/TMMP

NAVSEA/SPAWAR TECHNICAL MANUAL DEFICIENCY/EVALUATION REPORT (TMDER)

INSTRUCTIONS: Continue on 8 %" x 11” page if additional space is needed.

1. Use this report to indicate deficiencies, problems and recommendations relating to publications.
2. For CLASSIFIED TMDERSs see OPNAVINST 5510H for mailing requirements.3.

3. For TMDERSs that affect more than one publication, submit a separate TMDER for each.

4. Submit TMDERS at web site http.//nsdsa.phdnswc.navy.mil or mail to: COMMANDER, CODE 310 TMDER Bldg 1388,
NAVSURFWARCENDIV NSDSA, 4363 MISSILE WAY, PORT HUENEME CA 93043-4307

1. PUBLICATION NUMBER

2. VOU/PART

3. REV/IDATE or CHG/DATE 4. SYSTEM/EQUIPMENT ID

5. TITLE OF PUBLICATION

6. REPORT CONTROL NUMBER
(6 digit UIC-YY-any four: 500000¢-03-xxxx)

7. RECOMMEND CHANGES TO PUBLICATION

7a. Page #

7b. Para #

7¢c. RECOMMENDED CHANGES AND REASONS

8. ORIGINATOR'S NAME AND WORK CENTER

9. DATE 10. ORIGINATOR'S E-MAIL ADDRESS

11. TMMA of Manual
(NSDSA will complete)

12. SHIP OR ACTIVITY Name and Address (include UIC/CAGE/HULL) 13. Phone Numbers:

Commercial
DSN
FAX

-

-

NAVSEA 4160/1 (Rev. 7-2003)

S/N 0116-If-985-4100




FOLD HERE AND TAPE SECURELY

PLEASE DO NOT STAPLE
INCLUDE COMPLETE ADDRESS
USE
PROPER
POSTAGE
FOR OFFICIAL USE ONLY
COMMANDER
CODE 310 BLDG 1388
NAVSURFWARCENDIV NSDSA
4363 MISSILE WAY

PORT HUENEME CA 93043-4307

FOLD HERE AND TAPE SECURELY
PLEASE DO NOT STAPLE




Ref: NAVSEAINST 4160.3A NAVSEA S0005-AA-GYD-030/TMMP

NAVSEA/SPAWAR TECHNICAL MANUAL DEFICIENCY/EVALUATION REPORT (TMDER)

INSTRUCTIONS: Continue on 8 %2" x 11" page if additional space is needed.
1. Use this report to indicate deficiencies, problems and recommendations relating to publications.

2. For CLASSIFIED TMDERs see OPNAVINST 5510H for mailing requirements.3.

3. For TMDERSs that affect more than one publication, submit a separate TMDER for each.
4. Submit TMDERSs at web site http://nsdsa.phdnswc.navy.mil or mail to: COMMANDER, CODE 310 TMDER Bidg 1388,

NAVSURFWARCENDIV NSDSA, 4363 MISSILE WAY, PORT HUENEME CA 93043-4307

1. PUBLICATION NUMBER 2. VOL/PART

3. REV/DATE or CHG/DATE

4. SYSTEM/EQUIPMENT iD

5. TITLE OF PUBLICATION

6. REPORT CONTROL NUMBER
(6 digit UIC-YY-any four: 00000¢-03-x000¢)

7. RECOMMEND CHANGES TO PUBLICATION

7a. Page # 7b. Para # 7c. RECOMMENDED CHANGES AND REASONS

8. ORIGINATOR’S NAME AND WORK CENTER

9. DATE 10. ORIGINATOR'’S E-MAIL ADDRESS 11. TMMA of Manual

(NSDSA will complete)

12. SHIP OR ACTIVITY Name and Address (Include UIC/CAGE/HULL)

13. Phone Numbers:

Commercial () _ -
DSN -

FAX D P S

NAVSEA 4160/1 (Rev. 7-2003)

S/N 0116-f-985-4100




FOLD HERE AND TAPE SECURELY

PLEASE DO NOT STAPLE
INCLUDE COMPLETE ADDRESS
USE
PROPER
POSTAGE
FOR OFFICIAL USE ONLY
COMMANDER
CODE 310 BLDG 1388
NAVSURFWARCENDIV NSDSA
4363 MISSILE WAY

PORT HUENEME CA 93043-4307

FOLD HERE AND TAPE SECURELY
PLEASE DO NOT STAPLE




	COVER
	LIST OF EFFECTIVE PAGES
	TABLE OF CONTENTS

